MOTORCYCLE
PARTS CATALOG

1999-2001 MODELS



INDIAN
MOTORCYCLE
PAR

RevD, 7/02



INDIAN CHIEF PARTS
TABLE OF CONTENTS

ENGINE
Complete Engine Assembly...........cc....... 1-2
Rocker BoX...........vvuenee. 1-4, 1-6, 1-8, 1-10
Cylinder Head ........coeveeeiieinnieeniinnnnnnen. 1-12
CYIINAEr s ns s 1-16
CrankCase oo s st 1-18
Crankcase Gearcover..........ccccocovueevnnnn. 1-20
Lifter, Pushrods & Cover.........cceeevvnenn. 1-22
FIYWheel ...ovveereieeeeiiieeeeeii e 1-24
OIL PUMEB ... ... coommmnnmsammmansissammiio 2-2
CARBURETOR......ooveieeeeeeeeee e 3-2
AIR CLEANER
1999-2001, Early .ccoeeeeeeeiieeeeeiiiee, 4-2
2001, Late .ooeveieeeeerieeeee e 4-4
EXHAUST SYSTEM...c..ooocovnvvnnmmmmmiie saiativase 5-2
CLUTCH
B L (o T CCTITII T 6-2
Dry Clutch & Pulleys.........ccoevvviiicrnnnns 6-4
Wet CIUEER ....coon civvsvmmssmmneinesvussanssssvinss 6-6
Compensating Sprocket..........o.cevviiivnnnns 6-8
Chain Adjuster .......cvveieieveiieeeeereeenn, 6-10
Primary Covers
1999-2000 Models (Dry Clutch).......... 6-12
2001 Models (Wet Clutch) .....c......ceo.e. 6-16
TRANSMISSION
1999-2000 Models ......c.veveveevnvinirnnnn. 7-2
Indian Proprietary......c.oooeeviviiiiiiiiennnnn. 7-8
BRAKES
Front Braké.camnnensmmnrams s 8-2
Reat Brake...onmminmsammnsss 8-4
Rear Brake Lines.....c.vwsin v 8-10
HANDLEBAR, FORKS & TRIPLE CLAMP
Fraft ForkSeommmnmnnmasnnsnns 9-2, 94
Triple Clamp
1999-2000 Models .......ccoeevveeeeeerennnn. 9-10
2001 ModelS covveviieriiesiieeiiieeeeeeiiinene 9-12
Handlebar, Damper & Clamp ............... S5-14
FORWARD CONTROLS
1999 Models ...cccvvvivieiiiieiiieein e 10-2
2000-2001 Models ...ccevvveeevienieiniiennees 10-4
Floorboards ......cuvvevvvveveeireeeeiieensinnennn 10-8

Kickstand ....coasunmnrsananans 10-10



INDIAN CHIEF PARTS — TABLE OF CONTENTS

HANDLEBAR CONTROLS
Front Brake, Master Cylinder ............... 11-2
Clutch .o 11-6
Left Handlebar Switches & Grips ......... 11-8
Right Handlebar Switches & Grips .....11-10

DASH & INSTRUMENT PANEL
Dash & Instrument Panel, 1999-2000...12-2

Dash & instrument panel, 2001 .......... 12-4
OIL FILTER & MOUNTS........ooovvveeeeeeeee, 13-2
OIL TANK

2000 Model.....oveeeeeeeeeeee 14-2

2001 Model....vivieeeeeeee e, 14-4
HEADLAMPS, BRAKELIGHTS & TURNSIGNALS

Headlamps & Housing ..............ccoee..... 15-2

Turnsignals, Front & Spotlight.............. 15-4

Turnsignals, Rear & Brakelight............. 15-6
WHEELS

Front Wheel .......ooovveeeiee 16-2

Rear Wheel .....ccovveevveieieeiiiaeene 16-4
FENDERS

Front Fender (1999-2000 Models) ...... 17-2

Front Fender (2001 Models)................ 17-4

Rear Fender....ccooooevveeveeeieiinii, 17-6
FUELTANK ... 18-2
FRAME

SWINBATIN wooommanmes s 19-2

Frame. ..o 19-4

SRt e 19-6
ELECTRICAL

Starter & Jackshaft........coceveeveeerinnnn... 20-2

Stator& Retor. . cusemmmnmnmmnmns 20-4

TASEEP Platlhvsmiss s nsmmemod 20-6

Battery ....ooeeeei e 20-8

Electrical Components... .................. 20-12



INDIAN SCOUT PARTS
TABLE OF CONTENTS

ENGINE
Complete Engine Assembly.................... 1-2
Rocker BoX ....oovvieieieeeceee e, 1-4
Cylinder Head ......ccevvevviviivieeeeeie, 1-12
(61711 [0 -1 RN U ST RN N 1-16
CTanKCASE . oo vrivisssares i ssis s v 1-18
Crankcase Gearcover..............cooeuvvunnnns 1-20
Lifter, Pushrods & Cover.............c.veu.... 1-22
EIYWHEE) mec cormmmsmmmmmsmrennsaan 1-24
Ok PUMPB. ccivsonsimiinmmmnssmmu s e s s et 2-2
CARBURETOR.........coviiiiiieeeeeeeee e 3-2
AIR CLEANER
1999-2001, Early coevveeeeeeeeiveeieeeie 4-2
2001 Late. ..onvmidrmimnsins s 4-4
EXHAUST SYSTEM.........ccoccciviniinsivicassvmmmmissinns 5-4
CLUTCH
B 2T 01 [ (o (e T T 6-2
Bry Eluteh B Pulleysi. v 6-4
Wet Clutch (Centennial) ......eeevevvenninnne.. 6-6
Compensating Sprocket {Centennial) ...... 6-8
Chain Adjuster (Centennial)................. 6-10
Primary Covers
2001 Models (Dry Clutch) ............ 6-14
Centennial Scout (Wet Clutch) ...... 6-16
TRANSMISSION
2001 Models ..cove v s 7-2
2001, Indian Proprietary.........cccoeeennnns 7-8
BRAKES :
Front Brake ocvmbormsmimstanssis i sasimnss 8-6
REAF BEAKE i onmmmssmmns iy s 1 8-8
Rear Brake LiNeS....cccvveeviiiniiiiiiiiinnens 8-10
FORKS, HANDLEBAR & TRIPLE CLAMP
Forks (Scout/Centennial) ..........oevvnneeen. 9-6
Handlebar/Triple Clamp..........ccoooeviees 9-16

Handlebar/Riser/Triple Clamp (Centennial)..9-18

FOOT CONTROLS
2001 Foot Controls, Early ..........c..ce..e. 10-6
2001 Foot Controls w/Folding Pegs...... 10-8
Kickstand ..o 10-10



INDIAN SCOUT PARTS - TABLE OF CONTENTS

HANDLEBAR CONTROLS

Front Brake, Master Cylinder ............... 11-4

L& [} el Lo O 11-6

Left Handlebar Switches & Grips ......... 11-8

Right Handlebar Switches & Grips .....11-10
DASH & INSTRUMENT PANEL

Dash & Instrument Panel .................... 12-6
OIL FILTER & MOUNTS.........cocovvvevrereeeeenn, 13-2
OIL TANK

Centennial Scout........ceeovevvevvnvrnnnn.. 14-4

Scout, Early ..cooooiviviiiieee e 14-6
HEADLAMPS, BRAKELIGHTS & TURNSIGNALS

Headlight & Housing.........c.cccccooeen.n. 15-8

Headlight & Housing (Centennial) ...... 15-10

Turnsignals, Rear & Brakelight........... 15-12
WHEELS

Front Wheel ... 16-6

Rear Wheel ..........ccoovvivvieeeeecieaeee, 16-8
FENDERS

Front Fender .......coooeveeeeiiiioveiiiieeennnn, 17-8

Rear Fender.......ccoooovvviiviiiviiieee. 17-10
FUEL TANK.....ccimmummmmmmmanmmmsmsmssng 18-4
FRAME

SWINGALT. i smmmi ot merns smsn s st 19-8

Frame & Engine Mounts.................... 19-10

17| R T— 19-12
ELECTRICAL

Starter & Jackshaft......cooeeeveeveeeeeneeii, 20-2

Stator & Rotor.....ccevvvveeeiiiiiiiiiiieeiee, 20-4

Trigger Plates.omseammmmniminssism 20-6

L L a—— 20-10

COMPONERLS o.us smmommspmmisrsnsssme 20-14



INDIAN SPIRIT PARTS
TABLE OF CONTENTS

ENGINE
Complete Engine Assembly.................... 1-2
ROCKEr BOX ...cveeveveeeeeeeeeso 1-4
s B G 1-12
CyliNder.......cooouveeeeeeeeiiee 1-16
CrankCase .....uuveeeeeeeeeeeeeeeeeeeeeei, 1-18
Crankcase Gearcover........................... 1-20
Lifter, Pushrods & Cover...................... 1-22
Flywheel .....cooovvevveiieeee 1-24
O PUMIP cosimani i sarns isenmigs. 2-2
CARBURETOR............ooveeeeeeeeeeoe 3-2
AIR CLEANER
19992001 BaV conmnscassiiiomiiisos 4-2
2001, Late coooveeieeeeee e 4-4
EXHAUST SYSTEM........oooevmreimmeeeeee 5-2
CLUTCH
Wet Clutch......ooooeeeeiiiiie e 6-6
Compensating Sprocket......................... 6-8
Chain AQJUStEr ..., 6-10
Primary COVers .......ooceevvveeeeeennnrinnnnnnn, 6-16
TRANSMISSION
2001 ModelS ..o 7-2
2001, Indian Proprietary....................... 7-8
BRAKES
Front Brake.......cccovvevummeeeeeeeecees 8-6
Rear Brake.........oooumeeeeeeeeeioesiiiieiii 8-8
Rear Brake LineS.......oeevevueeveeiinnn . 8-10
FORKS, HANDLEBAR & TRIPLE CLAMP
FOPKS oiiinininiins s st semsmsmssnmss vismviisesns 9-8
Handlebar, Riser & Triple Clamp........... 9-20
FOOT CONTROLS, FLOORBOARDS & KICKSTAND
(Feo1 81070 ]2) | (5] CIUIRURIUUI S —— 10-8
Kickstand.....o.ovvieeviiieeeeeeeeeesiin, 10-10

HANDLEBAR CONTROLS

Front Brake, Master Cylinder ............... 11-4
7 (1) . 5 RSP SARRU RSO 11-6
Left Handlebar Switches & Grips ......... 11-8
Right Handlebar Switches & Grips ..... 11-10

DASH & INSTRUMENT PANEL
Dash & Instrument Panel .................... 12-6

DIL FILTER & MOUNTS ..coocoiivinnscnomnnnus 13-2



INDIAN SPIRIT PARTS — TABLE OF CONTENTS

OILTANK oo 14-4
HEADLAMPS, BRAKELIGHTS & TURNSIGNALS

Rear Brakelight & Turnsignals.............. 15-6

Headlamps & Turnsignals.................. 15-10
WHEELS

Front Wheel ..., 16-2

Rear Wheel .......ooeeeeeeiee 16-4
FENDERS

Front Fender .......ooooovvivveeeeeeeniniiin, 17-12

Rear Fender.....ccoooveeenvviveeieeeaieen, 17-14
FUELTANK ..., 18-4
FRAME

SWINEATIN wassmmmaisionmn foamvin i e 19-8

= 19-10
ELECTRICAL

Starter & Jackshaft..........coovvvveieeenn.l, 20-2

Stator & ROOE oo 20-4

Tl 1 O ——— 20-6

Battery oo, 20-10

Components.....c.ccooveeeieivieivieieeeeeeee 20-14



ENGINE

SECTION 1



COMPLETE ENGINE ASSEMBLY




INDIAN PARTS CATALOG

COMPLETE ENGINE ASSEMBLY

Description

Complete engine assembly, 88 ci, black powder coat with
S&S carb, S&S chrome die cast rocker boxes.

Scout includes VIN 2444 to end of production 2001
Spirit includes VIN 3389 to end of production 2001

Complete engine assembly, 88 ci, black powder coat with
polished fins S&S carb, S&S polished die cast rocker boxes.
All 1999-2001 Chiefs

Complete engine assembly, 88 ci, black powder coat with
S&S carb, S&S polished die cast rocker boxes.
2002 Deluxe Spirit

Complete engine assembly, 88 ci, non-painted with
S&S carb, S&S polished die cast rocker boxes.
2002 Scouts, Standard & Deluxe

2002 Spirit Standard



ENGINE — ROCKER BOX A (CHIEF/SCOUT/SPIRIT)

@

ZODIAC

PUSHROD SIDE

VALVE SIDE




INDIAN PARTS CATALOG

ENGINE — ROCKER BOX A (CHIEF/SCOUT/SPIRIT)

No. Part Description

1 06-002............. Rocker Box Top

2 (0500 1% — Rocker Box Center

3 06-004 .............. Rocker Box Bottom

4 01-196 .............. Rocker Arm, Front Intake/Rear Exhaust
5 01-197.....cco0cnn Rocker Arm, Front Exhaust/Rear Intake
6 09-101 .............. Gasket, Upper, Rocker Box

7 09-102......c0000:5. Gasket, Lower, Rocker Box

8 09-103...............Gasket, Inner, Rocker Box

9 09-104 .............. Gasket, Valve side, Rocker Box

10 09-105.............. Gasket, Pushrod Side, Rocker Box

1 09-107 .............. Umbrella, Valve

12 01-198...............Shaft, Rocker Arm

13 96-749 ..............Bolt, 5/16™18 x 2%~

14 96-89%6 .............Washer, Flat 5/16” s.a.e.

15 97-099.....cc000.. Bolt, Hex 1/4™-20 x 1%~

16 96-8%4 .............. Washer, Flat 1/4”

17 96-879.............. Bolt, SHCS, 1/4™-20 x 1%~

18 96-916.............. Washer, Flat, 1/4” a.n.

19 052021 seecvesis, Bolt, 12pt, Chrome

20 092027 ccisvncsd Washer, Flat .257"x .483" x .067"

21 05-028............... Washer, Flat .257"x .630" x .040”

22 05-029............ Washer, Flat, Fiber .257 x .630” x .033"
23 96-823.............. Bolt, 5/167-18 x 24~

24 NAA o, Bushing, Rocker Arm

25 09-100.............. Gasket kit, (For rocker boxes 1 Motor)
26 06-001 .............. Rocker Boxes Kit, Gomplete Set

2000 Model Supercedes All Others

Note: Before ordering parts compare the top rocker box cover illustration to the top cover upon the bike. If the top cover is a different shape
call the Parts & Warranty department for further information.



ENGINE - ROCKER BOX B (CHIEF/SCOUT)

CHROME SPECIALTIES

Cel

Note: Before ordering parts compare the top rocker box cover illustration to the top cover upon the bike.




INDIAN PARTS CATALOG

ENGINE — ROCKER BOX B (CHIEF/SCOUT)

No. Part Description

1 LR 1 J—— Gasket Set (Both Rocker Boxes)
2 09-067 .............. Gasket Set (Both Rocker Boxes)




ENGINE - ROCKER BOXES, DIE-CAST, CHROME

17

00006-A

S&S




INDIAN PARTS CATALOG ENGINE - ROCKER BOXES, DIE-CAST, CHROME

No Part Description
1 08-001 .............. SHCS, 1/4'-20 x 3/4', with lock patch
2 08-004............... Washer, flat, 1/4"
3 09-359.............. Washer, flat, rubber covered, 1/4"
4 09-363......00000 Seal, gasket, rocker cover
5 08-031............. SHCS, 1/4°-20 x 2", with lock patch
6 08-033.............. Bolt, hex, flange head, 5/16"-18 x 24"
7 08-035..c000:00, Base, die cast aluminum, chrome
8 09-009.............. Gasket, bottom right rocker
9 09-010-..00000000: Gasket, bottom rocker left
10 08-032.............. SHCS, 1/4'-20 x 1", with washer
1 09-360.............. 0-ring, 17%0.d. x 1/8" thick
12 08-034.............. Support, rocker arm, die cast
13 08-005.............. Washer, flat, 5/16"
14 08-003.............. SHCS, 5/16"-18 x 214"
15 08-036 ....Rocker cover, die cast aluminum, chrome
16 09:362 .00, Gasket kit — die cast rocker boxes, includes items 3,4,8,9,11
17 08-014.............. Rocker cover kit - die cast aluminum, chrome, with gaskets,
washers and hardware, includes items 1-15
18 Rocker Arm Shafts
01-199.............. Shaft, rocker arm
(1 e SE— Rocker arm shaft kit, gty of 4 shafts
19 Rocker Arms
04-108.............. Rocker arm, front exhaust / rear intake
04-109.............. Rocker arm, front intake / rear exhaust

04-107 .............. Rocker arm kit, gty of 4 arms



ENGINE — ROCKER BOXES, POLISHED BILLET

17

[0)]
—

#17 — Rocker cover Kit
#18 — Gasket Kit

00024-A




INDIAN PARTS CATALOG

No. Part Description
1 08-001 .............. SHCS, 1/4"-20 x 3/4", with lock patch
2 08-004.............. Washer, flat, 1/4"
3 09-359 0ccapevninacs Washer, flat, rubber covered, 1/4"
4 08-002 ....oHCS, 5/16"-18 x 21"
8  ceuesnamanans Washer, lock, 5/16"
6 08-010.............. Support, right rocker shaft
7 08-006 ...oHCS, 1/4'-20 x 3/4", with washer
8 08=007:coievisess Base, rocker cover, billet aluminum, polished
9 09-009.............. Gasket, bottom right rocker
10 09-010 ....Gasket, bottom rocker left
11 09-014.............. Valve, umbrella
12 08-009.............. Support, left rocker shaft
13 08-003.....1:0.55.4 SHCS, 5/16"-18 x 2 1/4"
14 09-360 ....0-ring, 1%"0.d. x 1/8" thick
15 09-361.............. 0-ring, gasket, rocker cover
16 08-008.............. Rocker cover top, billet aluminum, polished
17 08-015........... Rocker cover kit, billet aluminum, polished, with gaskets,
washers and hardware, includes items 1-16
18 09-388....ccc00n Gasket kit, billet rocker cover
19 Shafts
01-199............. Shaft, rocker arm
01-198.............. Rocker arm shaft kit, gty of 4 shafts
20 Rocker Arms
04-108.............. Rocker arms, front exhaust / rear intake
04-109.............. Rocker arms, front intake / rear exhaust
04-107.............. Rocker arm kit, gty of 4 arms

ENGINE - ROCKER BOXES, POLISHED BILLET



ENGINE — CYLINDER HEAD (CHIEF/SCOUT/SPIRIT)

1-12




INDIAN PARTS CATALOG

ENGINE — CYLINDER HEAD (CHIEF/SCOUT/SPIRIT)

No. Part Description

1 Cylinder Heads
03-500.............. Cylinder Head Front, Black gloss/polish fins/complete
03-801 ...ocoi00 Cylinder Head Rear, Black gloss/polish fins/complete
03-510.............. Cylinder Head, ONLY, Front, Black gloss/polish fins
03-511.............. Cylinder Head, ONLY, Rear, Black gloss/polish fins
00-198.............. Cylinder Head, Front, 88¢i, non-painted
00-199...............Cylinder Head, Rear, 88ci, non-painted
03-512............. Cylinder Head, Front, 88ci, Black
03-513............. Cylinder Head, Rear, 88ci, Black

2 Valve
08-600.............. Valve, Intake 2.000" dia.
08-601 .............. Valve, Exhaust 1.605" dia.

3 Valve Seat
08-602.............. Valve Seat, Intake 2.000” dia.
08-603.............. Valve Seat, Exhaust 1.605" dia.

4 Valve Guide
08-604 .............. Std.
08-605.............. +.001”
08-606.............. +.002”
08-607 .............. +.003"
08-608.............. +.030"

5 08-609.............. Valve Spring Kit

6 08-610.............. Valve spring bottom collar .630" lift

7 08-611 ..............Valve guide seal

8 Valve springs
08-612.............. Inner
08-613 ... Middle
08-614 .............. Outer

9 (0]:51T [ R Top collar wear plate

10 08-616.............. Valve spring top

11 08-617 .............. Valve spring keeper

12 08-618.............. Head mount bolt 3/8"16 x 14~

13 08-619.............. Flat washer 3/8”

14 08-620.............. Head Bolt kit
08-621 .............. 1.690" long
08-622.............. 3.134" long

15 08-623 .............. Head bolt washer

16 08-624 .............. Exhaust port stud

17 08-625.............. Lock washer 5/16”

18 08-626.............. Hex hd nut 5/16™-24

19 S T8 T — Gasket, Exhaust

20 08-629.............. Intake manifold

21 08-630.............. Soc hd 5/16™18x 1~

22

03-623........c..cn. Flat washer 5/16”

1-13



1-14

ENGINE — CYLINDER HEAD (CHIEF/SCOUT/SPIRIT)




INDIAN PARTS CATALOG

23

24
25
26

27

28

29
30
N

Part Description

Manifold Flanges

08-632.............. Front

08-633.............. Rear

08-634.............. 0-ring, Intake manifold
08-635.............. Head Gasket
08-637.............. Pin Dowel .39

Piston with Rings

08-638............. Standard, Front & Rear, Set
08-639.............. +.010", Front & Rear, Set
08-640.............. +.020", Front & Rear, Set
Piston Only

08-641 ..............Standard, Front
08-642.............. Standard, Rear
08-643.............. +.010", Front

08-644 .............. +.010", Rear
08-645.............. +.0207, Front

08-646 .............. +.0207, Rear

Rings Only

08-647 .............. Standard (for 2 pistons)
08-648............... +.0107 (for 2 pistons)
08-649.............. +.020” (for 2 pistons)
08-650.............. Wristpin
08-651.............. Wristpin keeper

08-652.............. Gasket, Base 3% x .018" steel”

ENGINE — CYLINDER HEAD (CHIEF/SCOUT/SPIRIT)



CYLINDER (CHIEF/SCOUT/SPIRIT)

1-16

2 (rear), 1 (front, not shown)




INDIAN PARTS CATALOG CYLINDER (CHIEF/SCOUT/SPIRIT)

No Part Description
1 03-502.............. Front Cylinder with Piston & Rings, gloss black w/pclished fins (Chief)
1 (2R 1o f— Front Cylinder with Piston & Rings, gloss black (Scout/Spirit)
1 03-516.............. Cylinder, Front, non-painted
1 00-202.............. Cylinder Kit, Front with Piston & Rings, non-painted
2 03-503 .50 Rear Cylinder with Piston & Rings, gloss black w/polished fins (Chief)
2 03-562..ccecinine Rear Cylinder with Piston & Rings, gloss black (Scout/Spirit)
2 03-517.....e Cylinder, Rear, non-painted
2 00-201 ............. Cylinder Kit, Rear with Piston & Rings, non-painted
3 03-617.............. Stud, Cylinder
4 03-603.....cc0:0c Bearing, Needle
5 03-604.............. Lock Tab
6 Thrust Washer
03-605.............. Thrust Washer .050”
03-606............. Thrust Washer 055
03-607 .............. Thrust Washer .060”
03-608.............. Thrust Washer .065"
03-609.............. Thrust Washer .070”
i 03-450.............. Cam
8 03-423.............. Gearshaft Nut
9 000050000 Pinion Gear
10 03-422.............. Woodruff Key
11 03-424............. Spacer
12 03-425.............. Drive Gear, il Pump
13 01-074.............. Thrust Washer

14 01-073.............. Breather Gear



ENGINE — CRANKCASE (99-01 CHIEF/SCOUT/SPIRIT)

@ 16 -18x3 12"
Hex bolt

21 - Alignment stud 21 - Alignment stud
Left side case half




INDIAN PARTS CATALOG ENGINE — CRANKCASE

(99-01 aCHIEF/SCOUT/SPIRIT)

No. Part Description
1 00186 .00 Crankcase set, black
03-600.............. Right main bearing race
Right main bearing assembly
03-601............... Green
03-632.............. White
4 03-602..............Main Bearing Retaining ring
5 03-603.............. Cam Needle Bearing Assembly
6 03-604............... Cam lock washer
7 Cam thrust washer
03-605..c00050: .050"
03-606.............. .055"
03-607.............. 060"
03-608.............. .065”
03-609.............. 070"
8 01-351 ..............Left Timken Bearing Assembly
9 03-610.............. Drive sprocket spacer
10 09-050.............. Sprocket shaft oil seal
1 03-612.............. Oil pump shaft bushing
12 Tappet guide (see tappet section)
13 03-613.............. Dhh 12pt. Screw 1/4™-20 x 7/8”
14 Tappet Gaskets
09-004.............. Tappet guide housing gasket set
09-005.......cco00: Tappet guide housing gasket front
09-006...............Tappet guide housing gasket rear
15 03-614.............. Crankcase oil screen
16 03-615.........c.... Crankcase oil screen spring
17 03-542.............. Cover screw o-ring
18 03-541.............. Cover screw
19 03-617............... Cylinder stud
20 03-618............. Case bolt 1/4™-28 x 54~
21 03-619............ Case alignment stud
22 03-620.............. Nut 1/4™-28
23 03-550.............. Flat washer 1/4”x 5/16” x 1/16”
24 03-622.............. Hex nut 5/16™-24
25 03-623.............. Flat washer 5/16"x 11/16" x 1/16”
26 03-624.............. Timing hole plug
27 03625 cccoivnvns Drain plug
28 00-101 ............. Oil pressure switch
29 03626 .............. 45° fitting 1/4” pipe male x 3/8” male hose
30 03-530.............. Hose fitting 1/8™-27 pipe male
K1 03-628 ............. Dowel pin .250" dia x 1/2”
32 Gearcover (see gearcover section)
33 Gearcover gasket (see gearcover section)
34 03-630-...c0:0.:00: Case bolt 5/167-24 x 57
35 03-631.............. Case bolt 5/16™18 x 3%~
36 03528 ..onivnyes 1/8™-27 Socket Head Pipe Plug
37 96-987 .............. Filter, Crankcase breather
38 96-026 .............. Clamp, size 170
39 29-055 c.nsinien Hose, 3/8" x 2%”
40 73-900.............. Filter assembly, includes 37, 38, 39

4 94-070.............. Rubber boot



ENGINE — CRANKCASE (CHIEF/SCOUT/SPIRIT MID 2001)

19

5/16"-18x 3 1/2*

Hex bolt ‘. 21 - Alignment stud

-"“ 516" - 18 x 3 1/2*
j Hex bolt

21 - Alignment stud 21 - Alignment stud
Left side case half
00019-A




INDIAN PARTS CATALOG ENGINE — CRANKCASE (CHIEF/SCOUT/SPIRIT MID 2001)

1-21

No. Part Description
1 00-186.............. Crankcase set, black
00-192...........-.. Crankcase set, non-painted
03-600.............. Right main bearing race
3 Right main bearing assembly
03-601 .............. Green
03-632 ....ccevvi5 White
4 03-602 ...cc005: Main Bearing Retaining ring
5 03-603.............. Cam Needle Bearing Assembly
6 03-604 .............. Cam lock washer
7 Cam thrust washer
03-605.............. 0507
03-606.............. .055”
03807 wsueriiivm .060”
03-608.............. .065”
03-609.............. 070"
8 01-351............... Left Timken Bearing Assembly
9 03-610.............. Drive sprocket spacer
10 09-050.............. Sprocket shaft oil seal
11 03-612.............. Oil pump shaft bushing
12 Tappet guide (see tappet section)
13 03613 vccsnn Dhh 12pt. Screw 1/4™-20 x 7/8”
14 Tappet Gaskets
09-004.............. Tappet guide housing gasket set
09-005..............Tappet guide housing gasket front
09-006.............. Tappet guide housing gasket rear
15 03-614 ... Crankcase oil screen
16 1105 L T— Crankcase oil screen spring
17 03-542.......c000. Cover screw o-ring
18 03-541 ............. Cover screw
19 03-617 ...c.cccovnus Cylinder stud
20 03-618 .............. Case bolt 1/4™-28 x 54~
21 03-619.............. Case alignment stud
22 03-620.............. Nut 1/4™-28
23 03-550.............. Flat washer 1/4” x 5/16" x 1/16”
24 03-622.............. Hex nut 5/16™-24
25 03-623.............. Flat washer 5/16”x 11/16” x 1/16”
26 03-624 .............. Timing hole plug
27 03-625.............. Drain plug
28 00-101 ............. QOil pressure switch
29 03-626............... 45° fitting 1/4” pipe male x 3/8” male hose
30 03-530.............. Hose fitting 1/8"-27 pipe male
31 03628 .............. Dowel pin .250" dia x 1/2”
32 Gearcover (see gearcover section)
33 Gearcover gasket (see gearcover section)
34 03-630............. Case bolt 5/16”-24 x 5
35 03-631 cusvnans Case bolt 5/16™18 x 3%~
36 03-528............... 1/87-27 Socket Head Pipe Plug
37 96-040.............. Hose, 3/87x 13%”
38 96-026.............. Clamp, Size 170

39 94-070.............. Rubber Boot



ENGINE — CRANKCASE GEARCOVER (CHIEF/SCOUT/SPIRIT)




INDIAN PARME

ENGINE — CRANKCASE GEARCOVER (CHIEF/SCOUT/SPIRIT)

Part Description

00-045.............. Gearcover, Flangeless, Blk Gloss Sub Assy, inlcudes 9, 10
09-007.............. Gearcover gasket

00123 ..ccomnaiin Flangeless Cover

00-124 ............. Flangeless Cover Gasket
00-047 .............. Inner ignition Cover
00-048.............. Ignition cover gasket
05-022.............. Points cover

00-049.............. Screws 8 - 32 x 1/27
00-050.............. Gearcover Cam bushing
00-051.............. Gearcover pinion shaft bushing
00-082..........0... SHCS 1/4™-20 x 14~

00088 ... Flat washer 1/4” x .474" x .050"
00-054.............. Gearcover oil seal
00-055.............. Timing Mech. Screw
00-056.............. Std. Pan hd. Screw

00-057 .............. Wire harness clip

00-058.............. Outer Cover Clip



ENGINE - LIFTER, PUSHRODS & COVER (CHIEF/SCOUT/SPIRIT)




INDIAN PARTS CATALOG ENGINE — LIFTER, PUSHRODS & COVER (CHIEF/SCOUT/SPIRIT)

1-25

No. Part Description

1 00-011.............. 0-Ring, Upper .675"x .135"

2 04-103............. Upper Push Rod Tube

3 04-104............... Cup, Push Rod Tube

4 04-105.............. Spring

5 04-101 .............. Washer, Steel .937” od x .712”id x .040" thick

6 09-263.............. 0-ring, Middle .675"x .100"

7 04-102.............. Lower Push Rod Tube

8 09-264 .............. 0-Ring, Lower 7/8” x.100”

9 01191 .............. Clip,Upper, 3.109”

10 01-079.............. Push Rod Adjustable, set of 4
06-310.............. Push Rod, exhaust, front cylinder, 8.200
06-309.............. Push Rod, exhaust, rear cylinder, 8.062"
06-306............... Push Rod, intake, front cylinder, 7.950~
06-308............... Push Rod, intake, rear cylinder, 7.887"

1 00-012.............. Washer, Steel 1.0487 od x .8957id x .031" thick

12 Lifter Blocks
05-940.............. Lifter Block, Front, black
055939 ....iivinns Lifter Block, Rear, black

13 Lifter Block Gaskets
09-005.............. Lifter Block Gasket, Front
09-006.............. Lifter Block Gasket, Rear

14 01-080.............. Tappet Lifter, Hydraulic

15 03-613.............. Dhh 12pt. Screw 1/4"-20 x 7/8”

16 04-100............. Pushrod Cover Assembly, gty 4, inlcudes 2, 3, 4,5, 7-

17 09-008.............. Pushrod O-ring kit, gty 4, includes 1, 6, 8

18 07 1 [ — Pushrod cover assembly, gty 1, includes 1, 2, 3, 4, 5,6, 7, 8, 9, 11



ENGINE — FLYWHEEL (CHIEF/SCOUT/SPIRIT)

Note: Rods turned 180° in illustration for clarity.




INDIAN PARTS CATALOG

No. Part Description

1 03-400.............. Connecting Rod Set

2 03-401............. Front Rod Assembly (Rod, Races & Wrist Pin Bushing)
3 03-402.............. Rear Rod Assembly (Rod, Races & Wrist Pin Bushing)
4 03-404.............. Rod Wrist pin bushing

5 3405 .....cnu005: Front Rod Race

6 03-406.............. Rear Rod Race

7 03-407.............. Race Set (No. 5 & 6)

8 03-408.............. Race & bushing Set (No. 7 & 4)
9 03-409.............. Rod Bearing retainer

10 03-410.............. Front rod roller bearing

1 03-411 .............. Rear rod roller bearing

12 03-412.............. Rod roller bearing set N/S

13 03-413.............. Crankpin assembly

14 03-414 .............. Crankpin nut (2 required)

15 03-415.............. Crankpin Key

16 03-416.............. Flywheel, set

17 03-417 ... Sprocket shaft assembly

18 03-418.........c. Pinion shaft assembly

19 03-419.............. Sprocket shaft nut

20 03421 .............. Pinion shaft nut

21 03-422............... Mainshaft key

22 03423000 Pinion gear nut

23 00-005.......c6000.. Pinion Gear (RED)

24 03-424 ............ Pinion gear spacer

25 03-425.............. Pinion shaft oil pump drive gear
26 03-427 .............. Flywheel Assembly

ENGINE — FLYWHEEL (CHIEF/SCOUT/SPIRIT)



SECTION 2



OIL PUMP (CHIEF/SCOUT/SPIRIT)

32 - Gasket Rebuild Kit (not shown)

31 - Master Rebuild Kit (not shown)
Includes: 4, 13, 16, 17, 18, 19, 21,

Includes: 13, 16, 18, 19 & 26

22: 23,25 & 26




INDIAN PARTS CATALOG

OIL PUMP (CHIEF/SCOUT/SPIRIT)

No. Part Description

1 1/ (R Pump body assembly, cast - non replaceable
2 03-526............... Pump cover assembly

3 03-527 .............. Idler Shaft

4 09-350.............. Seal, Drive Shaft

5 03-528............... Soc hd Plug 1/8-27

6 03-529.............. Fitting 90°

7 03:530.......00000 Supply/return hose fitting 1/8™-27

8 12 [— Soc hd plug 1/16™-27

9 035582 c:.ccnseid Slotted pan hd screw 10-32 x 1/4”

10 03-533.............. Flat washer .192"x .400" x 1/32" (cast only)

1 03-534.............. Supply idler gear

12 03-535.............. Supply drive gear

13 03-536.............. External retaining ring .382”i.d. x .021 ¢

14 03-937 v Return idler gear

15 03-538.............. Return drive gear

16 03-539 ....Drive shaft key

17 03-540.............. Drive shaft

18 09-357............... Pump body gasket-Paper
09-353..............Pump body gasket-mylar

19 09-357 ............. Pump cover gasket-paper
09-354.............. Pump cover gasket-mylar

20 03:041.. 0000000041 Check valve/relief valve cover screw

21 03542 .00 0-ring

22 03-543.............. Check valve spring

23 03-544.....ccciiid Check valve ball

24 03-545.............. Relief valve

25 03-546.............. Relief valve spring

26 03-547........c0. External retaining ring .366”i.d. x .025" tru-arc

27 03548 .0 Bolt Hex 1/4™-20 x 14~

28 03-549.............. Washer lock 1/4”

29 03-550.............. Washer flat 1/4”x 5/8” x 1/16”

30 03-551 .............. Pump drive gear 24th

31 03-552.............. Master rebuilt kit paper std. Mylar by request

32 09-355.............. Gasket rebuild kit paper
09-3%6.............. Gasket rebuild kit mylar

33 03-553.............SHCS 1/4™-20 x 214~

34 |17 PR Bolt, hex 1/47-20 x 2%~

35 03-554.......0000. Pump body assembly Billet

36 11 151 — Pump cover assembly Billet

37 00-196.............. Oil Pump Assembly, Complete, Billet

Note: Before ordering parts, compare the oil pump illustration to the oil pump upon the bike. If
the oil pump is a different shape call the Parts & Warranty department for further information.



CARBURETOR

SECTION 3



CARBURETOR (CHIEF/SCOUT/SPIRIT)

Rebuild Kit (not shown)
includes the following parts
2,3,4,5,7,89,11,13,14,15,16,
17,19,22,23,24,29,31,32,35,
36,37,38,39,40,41,42,46,47




INDIAN PARTS CATALOG

CARBURETOR (CHIEF/SCOUT/SPIRIT)

No. Part Description

1 03-300.............. Carb Body Assembly

2 03-301 .............. Throttle Shaft

3 03-302............. Throttle Plate Screw

4 03-303.............. Throttle Plate

5 03-304.............. Throttle return spring

6 03-308 . Throttle spool

7 03-306 .o Throttle shaft lock washer

8 03-307 vt Throttle shaft nut

9 03308 ..ccov00 Throttle shaft nylon washer

10 03-309.............. Pump actuator lever

11 03-310.............. Actuator spring

12 03-311 .............. Pump actuator arm

13 03-312:....co0s0i0em Idle mixture screw

14 03313000 Idle mixture screw spring

15 03-314............. Idle speed screw

16 155520 T Pump adjuster screw

17 032318 :.coceiviiee Idle speed / pump adjuster spring

18 0 % 1 I (O— Plunger nut

19 03-318............. Plunger spring

20 032819 . snvinices Fast idle plunger

21 03-320.............. Cable guide assembly

22 03321 o0 Float Pin Screw

23 03-322......c...0. O-ring 1%” E

24 03-323....c.c00000 Bellows seal

25 032324 .o Bowl vent plug

26 03-325.............. Main discharge tube

27 03-326.............. 074" jet (pk of 5) 49-state
03-349............ .066"main jet  (pk of 5) Smog
03-351 sz Master jet pack  (Assortment)
03-852 s .064"Main jet  (pk of 5)
03-353 ... .068"Main jet  (pk of 5)
03-354 .oiivcsiies .070"Main jet  (pk 0f 5)
03-355.............. .072"Main jet  (pk of 5)
03-356.............. 074" Main jet  (pk of 5)
03-357 ... .076"Main jet  (pk of 5)

28 03-327............. .0295” Intermediate jet (ea) 49-state, Pack of 3
03-350.............. .0280" intermediate jet (ea) Smog
03-358.............. .0300” Intermediate jet (ea)
03-359.............. 02707 Intermediate jet (ea)
03-360.............. .0275” Intermediate jet (ea)
82212 o [ — .0285" Intermediate jet (ea)
03:362....cc0000: .0290” Intermediate jet (ea)

29 03-328.............. Bowl Gasket

30 03-329.............. Float

Kl 03-330.............. Float pin

32 03-331.............. Bowl screw 10-24 x 5/8” (3 req'd)

33 03-332.............. Carb bowl assembly

34 03-333.............. Bowl Plug



CARBURETOR (CHIEF/SCOUT/SPIRIT)

49

Rebuild Kit (not shown)
includes the following parts
2,3,4,5,7,8,9,11,13,14,15,16,
17,19,22,23,24,29,31,32,35,
36,37,38,39,40,41,42,46,47




INDIAN PARTS CATALOG CARBURETOR (CHIEF/SCOUT/SPIRIT)

No. Part Description

35 112 0 1< S Seat o-ring

36 03-335...c00mi00 Needle

37 03:33B...cc000005 Seat

38 03-337.............. Ejector nozzle o-ring
39 03-338.............. Pump pushrod

40 03-339..........0. Ball check

41 03-340.............. Ball check spring

42 03-341.............. Pump cap o-ring

43 03-342............... Pump cap assembly
44 03-343.............. Overflow hose

45 03-344.............. Pump Cap Screw
46 03-345.............. Diaphragm Spring
47 03-346.........cc.0. Diaphragm

48 03-347 .............. Bowl screw 10-24 x 2%” (1 req'd)
49 03-348............... Rebuild kit

50 01-075............... Complete Carburetor



AIR CLEANER

SECTION 4



@ AIR CLEANER (99-01 CHIEF/SCOUT/SPIRIT)




INDIAN PARTS CATALOG

AIR CLEANER (99-01 CHIEF/SCOUT/SPIRIT)

No Part Description

1 07-800.............. Air Cleaner Cover, Logo, w/screws

2 07-806.............. Element

3 07-809.............. Backing Plate

4 7155 i Cover screws

5 07-808.............. Backing plate screw

6 07-816.............. Fast idle friction washer

7 A7z L] [ CE— Fast idle steel washer

8 07-815.............. Fast idle nylon washer

9 07-813.............. Fast idle lever

10 07-828........00000 Shim kit 5/8”
1) £: 1 RR—— Shim kit 1/2”

1 07-818.............. Fast idle brass washer

12 03-321.............. Fast idle lever screw

13 07-810.............. Vent hose

14 079839 oviiis Backing plate plug

15 Shim
07-826.............. 5/16” x .020"
07-827 .............. 5/16”x .030”
07-828.............. 516" x .040”
07-829.............. 5/16"x .100"
07-830..............5/16"x .125~
07-832.............. 1/2” x .020”
07-833.ccc0000 1/27 % .030”
07-834.............. 1/27 % .040"
07-835..............1/2" x 100"
07-836.............. 1/2"x 125~

16 00-036.............. Cylinder head vent fitting screw

17 07-837.............. Vent fitting washer

18 09-261 .............. 0O-ring .070" x 5/8~

19 09-262............ 0-ring .070"x 1/2”

20 07-811 v Cylinder head vent fitting



AIR CLEANER (2001 CHIEF/SCOUT/SPIRIT)

@

Smog Bikes

00008-A




INDIAN PARTS CATALOG AIR CLEANER (2001 CHIEF/SCOUT/SPIRIT)

No Part Description

1 07-800............. Air Cleaner Cover, Logo, w/screws

2 07-806.............. Element

3 07-809.............. Backing Plate

4 97-1585.....c000000 Cover screws

5 07-808.............. Backing plate screw

6 07-816.............. Fast idle friction washer

7 1Ry g—— Fast idle steel washer

8 07-815.............. Fast idle nylon washer

9 07-813.............. Fast idle lever

10 00-001 .............. Threaded, fitting, adaptor, 1/2-13 x 5/8”

1 07-818.............. Fast idle brass washer

12 03-321.............. Fast idle lever screw

13 07-810.............. Vent hose

14 07-839.............. Backing plate plug

15 Shim
]85 & 17 SE— 6207 x .880"x .025", s.5.
00-118.............. 620" x .880" x .050", s.5.
00-119.....00000 .6207x.880"x .0757, s.5.

16 00-115.............. Screw, backplate

17 00-114............ Screw, breather

18 00-116............ Washer, flat, 1/2”x 7/8 x .017", silicone coated

19 |1 2 1 — Spacer, breather screw, smog

20 07-811 ... Cylinder head vent fitting



EXHAUST
SYSTEM

SECTION 5



( 5.2 \ EXHAUST SYSTEM (CHIEF/SPIRIT)

21 26 25 21 26 25




INDIAN PARTS CATALOG

EXHAUST SYSTEM (CHIEF/SPIRIT)

No. Part Description

1 37-400............. Headerpipe 2 into 1 Chrome
2 37-401 ............. Heatshield, REAR

3 37-402.............. Heatshield, FRONT

4 37-403.............. Heatshield, LOWER

5 37-404 ............. Muffler Body, Chrome

6 37-405.............. Core, Assembly

7 37-406.............. Muffler, Packing

8 37-407 ............. Silencer, Bracket

9 37-408 ............. 3" Disc (Qty 6)

10 37-409.............. 3”End Cap

1 Tk 1 [E—— Fishtail Endcap 7~

12 37-411.............. Hose Clamp #24

13 37-412.. BHSCS 1/4™-20 X 1/2” SS
14 37-413 ... Washer 1/4” Internal Lock SS
15 37-414.........000 SHCS 8-32 X 3/4”SS

16 37-205.............. Gasket

17 37-200.............. Retaining Ring

18 37-200.............. Flange

19 37-415.............. Front Header Bracket

20 96-841 .............. Bolt Hex 5/16™18 X 1~
21 96:896..00: Washer, Flat 5/16”

22 96-911.....0o Washer, Large, Flat 5/16”
23 96-850.............. Nut Hex 5/16” Nylock

24 37-416 2.0 Clamp

25 96-818.............. Bolt Hex 5/16™18 x 1%~
26 96-905.............. Washer Lock 5/16”

27 96-837 .............. Bolt Hex 3/8™16 X 2%~
28 96-904 .............. Washer Lock 3/8”

29 96-895.............. Washer, Flat 3/8”

30 96-900.............. Washer, Flat, Thick 3/8”

37-130.............. Complete Exhaust System




(5_4 \ ‘ EXHAUST SYSTEM (01 SCOUT)




INDIAN PARTS CATALOG

EXHAUST SYSTEM (01 SCOUT)

No. Part Description

1 37-205..............Gasket

2 08-626.............. Nut, hex, 5/16™18, metal lock

3 37-200.............. Retaining ring & flange kit

4 37-300 s Exhaust pipe, front header

5 37-092.........c.... Heat shield, front

6 37-41...iin Hose clamp, #24

7 37-093.............. Heat shield, rear

8 37801 v Exhaust pipe, rear header

9 : 76 [ 10 PO Nut, hex, 5/16™18, nylock

10 96-896.............. Washer, flat, 5/16~

1 27 (1] ) Bracket, exhaust, black

12 96-895 .. cicevin Washer, flat, 3/8"SAE, zinc

13 96-904 .............. Washer, lock, 3/8”

14 96-097 .............. Bolt, hex, 3/8™16 x 3/4”, grade 5, zinc
15 37-416............ T-bolt clamp, 1%~

16 37-413 ... Washer, internal star, 1/4” stainless steel
17 N/ BHSCS, 1/4™-20 x 1/2”, stainless steel

18 96-841.............. Bolt, hex, 5/16™ 18 x 1", grade 5, zinc

19 | 1; RS Muffler body, chrome, rear

20 i1 £ Muffler core

21 ] End cap, tapered, chrome

22 372802 Muffler, complete (19, 20, 21 & 26), rear
23 37-124.............. Complete system with mounting hardware
24 11/ LR Muffler, Complete Front (20, 21, 24 & 26)
25 |Ff: T Muffler, Body, Chrome, Front

20 Eeresetein Packing, fiberglass



CLUTCH &
PRIMARY COVER

SECTION 6



DRY CLUTCH (1999-2000 CHIEF/SCOUT)

2
; thrust h -
hub piate screws FUSL WasTler cluteh hub

3
beliview washer

Qo=
/

17
hub rear snap ring

00

6

stand-off nuts

aluminum plate/clutch hub

15

(steel or drive clutch plates)
(.080" steel plata)

1
diaphragm spring

/

12

pressure plate

(friction clutch discs)

5

large ID washers

7

spring retainer

10
lock clips

8

small |D washers

shoulder nuts




INDIAN PARTS CATALOG

DRY CLUTCH (1998-2000 CHIEF/SCOUT)

No Part Description

1 711062 . Mounting Bolts

2 71-059. 0000 Thrust Washers

3 71-060.............. Bellview washer

4 71-050......c0000m1 Clutch Hub

5 71071 .............. Large |.D. Washers

6 71-053.............. Stand-off Nuts

7 (gl Diaphragm Spring Retainer
8 71-072.............. Small 1.D. washers

9 1054 s Retaining Nuts (shoulder)
10 11073 00 Lock Clips

1" 71-062.............. Diaphragm Spring

12 =088 .00 Pressure Plate

13 71-063.............. Clutch Fiber

14 11088 i Clutch Steel .047"

15 T1064 oo Clutch Steel .080"

16 711-051. s Aluminum Plate/Clutch Hub



(6-4\ ' DRY CLUTCH & PULLEYS (1999-2000 CHIEF/SCOUT)




INDIAN CHIEF PARTS CATALOG DRY CLUTCH & PULLEYS (1999-2000 CHIEF/SCOUT)

No Part Description

1 71-042.............. Front Pulley

2 71-043.............. Rear Pulley

3 7107000000000 Belt

4 71-044............... Inside guide

5 71-045 .............. Outside guide

6 71-046............... Spline pulley Nut

7 71-047 .............. Spline washer

8 71-048 ............. Ring Gear

9 71-049.............. Ring Gear screws
10 71-056............. Bearing

1 71-057 ....Large Snap Ring
12 71-066.............. Clutch Hub Nut

13 [ 1157 O Adjuster Rod

14 71-068 .............. Adjuster Rod Nut
15 71-069 .....00000000 Clutch Hub Nut Seal
16 71-040 ...Belt drive assembly



WET CLUTCH (2001 CHIEF/CENTENNIAL SCOUT/SPIRIT)

5
6
2 =
AT e
@my gt -




INDIAN PARTS CATALOG WET CLUTCH (2001 CHIEF/CENTENNIAL SCOUT/SPIRIT

No Part Description

1 71-113 Snap Ring Corclip EX35

2 71-100.............. Clutch Outer Comp

3 WA ocmnmn Bearing (with hub assembly Only)
4 T1EINY soomuane Clutch Center Comp

5 ) 1] —— Snap Ring (with hub assembly only)
6 97-582 .. Nut, Clutch Hub with Seal

7 4 5 | [ W—— Adjuster Screw Nut

8 71-114 ... Adjuster Screw

9 T2 Bolt, Flange

10 71-108.............. Spring

11 71-105.......cee Pressure Plate

12 71103 0 Friction Plate

13 71102 i Steel Plate

14 Y [ (17 E——— Friction Spacer Plate

15 P K (1 7 S—— Judder Spring

16 ¥ o1 — Judder Spring Seat\

17 L Plate Set

18 71-000.............. Complete Clutch Assembly



COMPENSATING SPROCKET (2001 CHIEF/CENTENNIAL SCOUT/SPIRIT)




INDIAN PARTS CATALOG COMPENSATING SPROCKET (2001 CHIEF/CENTENNIAL SCOUT/SPIRIT)

No. Part Description
1 P L JE— Complete Assembly Only
96-844 .............. Washer, Flat, 1.1257i.d. x 1% 0.d. x .100” thick

96-241 ............. Washer, Flat, 1%4”i.d. x 2.8” 0.d. x .150" thick



CHAIN ADJUSTER, WET PRIMARY (2001 CHIEF/CENTENNIAL SCOUT/SPIRIT)

00017-A




INDIAN PARTS CATALOG CHAIN ADJUSTER, WET PRIMARY

(2001 CHIEF/CENT. SCOUT/SPIRIT)

No. Part Description

1 71-125............. Chain, Primary

2 96-243 ...ciiiivi Bolt, Carriage 3/8™16 x 3"
3 TTU2B s Anchor Plate

4 96-245.............. Screw, PH, 5/16™18 x 3/4~
5 71-024 ............. Chain Tensioner

6 V3 0] — Shoe, Chain Adjustment

7 11025 e Plate, Chain Tensioner

8 96-895 .............. Washer, Flat, 3/8”

9 LT Nut, 3/8™-16 Nylock

10 96-916.............. Washer, Flat, AN., 1/4”

11 96-242 .............. Lock Tab, 1/4” Double Bolt
12 96-244 .............. Bolt, Hex, 1/4™-28 x 3~

13 71-006............... Chain Adjuster Assembly (includes 2-12)




PRIMARY COVERS (1999-2000 MODEL CHIEF, DRY CLUTCH)

Note: Minor modifications may be required to fit the inner primary to the outer primary. Contact the Parts and Warranty department for details.




INDIAN PARTS CATALOG

No. Part Description

1 71-188.............. Snap Ring, Inner Primary, Bearing
2 75021 i Primary, Inner, Chrome

3 71189 .00 Seal, Jackshaft

4 72-026 .............. Bushing, Jackshaft, Inner Primary
5 96-264 .............. Lock Tab (6 required)

6 9607 sininn s Bolt, Hex, 5/16™18 x 2%~

7 96-906.............. Washer, Lock, 5/16”, Chrome

8 i 1 ¢ TO— Bearing, Sealed Main Shaft

9 150830000 Gasket, Primary, Softride

10 T22028 .oiimiinioa Bushing, Jackshaft, Outer Primary
11 75-045.............. Quter Primary Cover, Chrome

12 96-918 ..coivvvivs! Washer, Flat 1/4” AN.

13 96-058.............. SHCS, 1/4-20x 2~

14 96-059.............. SHCS, 1/4™-20 x 14~

15 75-044 .............. Inspection cover

16 96-031 .............. SHCS 1/4-20 x 1/2”

17 75-047 ............. Clutch Cover

18 97121 ..o SHCS, 1/4™-20 x 3/4”

19 97-140............... Bolt, Hex, 5/16™-18 x 14", Chrome
20 96-072scsniniais Bolt, Hex, 5/16™18 x 14~




PRIMARY COVERS (2001 MODEL SCOUT)

Note: Minor modifications may be required to fit the inner primary to the outer primary. Contact the Parts and Warranty department for details.




INDIAN PARTS CATALOG PRIMARY COVERS (2001 MODEL SCOUT)

No Part Description

1 71-188............ Snap Ring, Inner Primary, Bearing
2 75120 .00 Primary, Inner, Black

3 Fa oo -1 S Seal, Jackshaft

4 72-026 .............. Bushing, Jackshaft, Inner Primary
5 96-264 .............. Lock Tab (6 required)

6 96-071.............. Bolt, Hex, 5/16™18 x 214~

7 96-906.............. Washer, Lock, 5/16”, Chrome

8 i o 12 1 A Bearing, Sealed Main Shaft

9 75-033 .............. Gasket, Primary, Softride

10 72-025 ... Bushing, Jackshaft, Outer Primary
i 75-045............. Quter Primary Cover, Chrome

12 96-916.............. Washer, Flat 1/4” AN.

13 96-058............... SHCS, 1/4™-20 x 2~

14 96-059.............. SHCS, 1/4™-20 x 14~

15 75-044 ............. Inspection cover

16 96-031 .............. SHCS 1/4™-20 x 1/2”

17 75-047 .............. Cover, Clutch, Indian Script Logo
18 97-121 .............. SHCS, 1/4"-20 x 3/4~

19 97-140.............. Bolt, Hex, 5/16™18 x 1/4”, Chrome

20 96-072 o0 Bolt, Hex, 5/16™18 x 114~



6-16

PRIMARY COVERS (2001 MODELS WET CLUTCH)

#




INDIAN PARTS CATALOG

PRIMARY COVERS (2001 MODELS WET CLUTCH)

No. Part Description
1 72-004.............. Inner Primary, Gloss Black, style w, includes 1, 2, 3, 10, 11, 12, 13
2 96-246 .............. Pin, Dowel
3 7 11 Bushing
4 96-264.............. Lock Tab (pack of 10)
5 96-071.............. Bolt, Hex, 5/16” x 2.5 w/Patch
6 96-072.............. Bolt, Hex, 5/16” x 1.25” w/Patch
7 96-227 .. comunnd Washer, Flat, 5/16” A.N.
8 96-066............. SHCS, 5/16” x 1.25” w/Patch
9 09-034.............. Gasket, Inner Primary to Motor
10 71-004 .............. Seal
1 12188 cmnast Snap Ring
12 71-190 ....cinins Bearing
13 71-189.............. Seal
14 09-035..............Gasket, Inner Primary to Outer Primary
15 4 11— Bushing
16 89-068.............. Outer Primary, Gloss Black, includes 15
17 96-223.............. Washer, Flat, 1/4” with .390 0.D.
18 96-167 .............. SHCS, 1/4™-20 x 2.25” (Quantity required, 11)
19 96-221 .............. SHCS, 1/4-20 x 17 (Quantity required, 4)
20 1008 .0 Gasket, Clutch Cover
71032 Clutch cover with gasket installed
21 71-001 .............. Cover, Clutch, 100 Year Logo
22 71-002.............. Inspection Cover with Bonded Gasket
23 96-886............... SHCS, 1/4™-20 x 1.5”
24 96-224.............. SHCS, 1/4™-20 x 5/8”
25 96-916.............. Washer, Flat, 1/4” A.N.
26 96-253............... Washer, Drain Plug, Flat, Nylon
27 71-007 .............. Drain Plug



TRANSMISSION

SECTION 7



TRANSMISSION (1999-2000 CHIEF/2001 SCOUT)

NOTE: The parts listed below are for models manufactured in 1999 & 2000. For transmission

parts for models made in 2001 call the service department with the VIN of the bike.




INDIAN PARTS CATALOG

TRANSMISSION (1999-2000 CHIEF/2001 SCOUT)

NOTE: The parts listed below are for models manufactured in 1999 & 2000. For transmission
parts for models made in 2001 call the service department with the VIN of the bike.

No. Part Description
10-020.............. Transmission Assembly, Black, 1999-2000 Models
10-128.............. Transmission Assembly, Black, 2001 Models

1 192800 e Chrome Fitting, Top cover venting, 90°

2 i £ | CR— Chrome Trans Top Cover

3 96-200.............. SHCS, Chrome, 5/16™20 x 24"~

4 96-201 i Washer, Flat, Chrome, 1/4” w/ 7/160.D.

5 96-202 ............. SHCS, Chrome, 1/4™-20 x 1~

6 94-974 .............. Neutral Switch

7 96-991 .............. Nylon washer, neutral switch

8 09-477 ... Gasket, Trans Top Cover

9 b 120 - LA—— Bearing Split Cage, mainshaft

10 Bl {1 (— Countershaft

1 11-504............... Retaining ring Main & countershaft

12 11-505......c0cne.. Thrust washer

13 11-506...............2.94:1 close-ratio first gear countershaft

14 T1BOT ..covimnene 4th gear countershaft

15 11-508.............. Spacer, countershaft

16 11-509.............. 5th gear countershaft

17 11-510.............. 3rd gear Mainshaft, 2nd gear countershaft

18 7 i A 3rd gear countershaft

19 g5 5y [ — Oil seal 5th gear mainshaft

20 )2 L7 1< — Bearing 5th gear mainshaft

21 11-514 .............. 5th gear mainshaft

22 11-515.......... 2nd gear mainshaft

23 11-516............ Clutch push rod left end piece

24 L1 s 7 Mainshaft

25 11-518........... Clutch push rod center piece

26 11-519..ccnniint Clutch push rod right end

27 11-520.............. Clutch push rod bearing kit

28 137520, s Stock ratio 1st gear, mainshaft 3.24:1

29 AR oY — 4th gear mainshaft

30 102623 ... coei00ai Spacer, mainshaft

31 B End Cover, chrome

32 11-524.............. Roll Pin, shift cam towers and clutch release cover

33 114625 s Outer Ramp, clutch release

34 114526 scminns Steel ball, clutch release ramps

35 b 51T Inner ramp, clutch release

36 i £ 7., — Coupling, clutch release




TRANSMISSION (1999-2000 CHIEF/2001 SCOUT)

NOTE: The parts listed below are for models manufactured in 1999 & 2000. For transmission
parts for models made in 2001 call the service department with the VIN of the bike.




INDIAN PARTS CATALOG TRANSMISSION (1999-2000 CHIEF/2001 SCOUT)

NOTE: The parts listed below are for models manufactured in 1999 & 2000. For transmission
parts for models made in 2001 call the service department with the VIN of the bike.

No. Part Description

37 11-529............. Retaining ring clutch release ramps
38 09-940..............Gasket, clutch release end cover

39 11830 civcnie Magnetic drain plug

40 96-203.............. SHCS 5/16™18 x 14~

41 96-898.............. 9/16” chrome flat washer

42 112581 s Roll pin Trans case bearing housing
43 1 o P Trapdoor Black gloss

44 Ll < E— Retaining ring (trapdoor)

45 11-534....c00000. Gasket, bearing housing (trapdoor)
46 § v | —— Trapdoor main and countershaft bearing
47 1 T Dowel Pin

48 11-537 ..............Quter spacer

49 96-204.............. Shes 1/4™-20 x 1%4” Chrome

50 96-205.............. Nut hex nylon 3/4™-16

51 96-206 .............. Shes 1/4™-20 x 5/8” black oxide

52 11-538 .............. Bearing inner race mainshaft

53 11-539.............. Nut locking plate mainshaft belt pulley
54 11-540.............. Nut, mainshaft sprocket pulley

55 11541 omciionne. 32 tooth belt pulley

56 i 5T P — Spacer, belt pulley

57 11-543.......c00 0il Seal Left side Mainshaft

58 11-544 ... Quad-seal mainshaft bearing

59 11-545.............. Retaining ring mainshaft case bearing
60 11-546.............. Mainshaft left side case bearing

61 11-547 oo Filler plug

62 11-548 .............. Drain plug CMC RM

63 139490 vinns Nylon washer drain plug CMC RM
64 11-550.............. Gasket speedo plug

65 s 51777 [N Speedo pickup plate

66 96-207 .............. Shes 1/4-20 x 5/8” Chrome

67 1082 s Retaining ring shift lever arm

68 96-208.............. 7/16” flat washer 1%~ od zinc

69 12093 s Oil seal shifter shaft trans case

70 11-554.............Shift lever

71 96-209.............. Shes 5/16™24 x 1 chrome

72 1111 T — Bushing, shifter shaft

73 i 5] T— Countershaft leftside case bearing



TRANSMISSION (1999-2000 CHIEF/2001 SCOUT)

-/




INDIAN PARTS CATALOG

TRANSMISSION (1999-2000 CHIEF/2001 SCOUT)

NOTE: The parts listed below are for models manufactured in 1999 & 2000. For transmission
parts for models made in 2001 call the service department with the VIN of the bike.

No. Part Description

74 96-210.............. Nut hex jam thin 7/16™14 zinc

75 11-857 ....ccoconnns Adjusting screw shift shaft

76 11-558 ... Flat end 1/2-20 x 1/2” set screw

77 112589 i Dowel Pin

78 i oo (A Shifter shaft spring

79 | oaT iy —— Spring plate, shift lever shaft

80 bl . — Shifter fork 1st-2nd gear

81 i oo T Shift shaft pawl pin

82 11564 .....cc0000 Spring, Shift shaft pawl

83 11-565............... Shifter fork 4th gear

84 11-566.............. Shift fork shaft

85 11-567 .............. Retaining ring

86 11-568........c0 Shifter cam pawl

87 11-569.............. Left side support tower shift cam
88 96-894 .............. 1/4” flat washer

89 97-099.............. Bolt hex 1/4™-20 x 14" zinc

90 110700 Shifter Cam

9 i o177 4 Pm——— Shift cam right support tower bearing
92 Y e —— Thrush washer .017 " thick shift cam
93 o7 —— Thrush washer .0207 thick shift cam
94 [ BT £ — Thrush washer .022"

95 11-575.............. Thrush washer .025”

96 11-576.............. Thrush washer .028”

97 1 BT 7 (— Thrush washer .031”

98 11-578.............. Thrush washer .035”

99 11-579 ... Thrush washer .039”

100 11580005500, Retaining ring shift cam

101 11-581.............. Right side support tower shift cam
102 11-582.............. Shift cam follower

103 THeb83 0 e Spring, Shift cam follower

104 11-584 ........... Roll pin shift cam follower spring pin
105 11588 .cviicinivias Shift cam left support tower bearing
106 PV4DB6 s Trans case black gloss

107 11587 oo Shifter fork 3rd -5th gear

108 T — Bottom stud

109 11-589 ............. 0-ring dip stick

110 11-590.............. Shifter shaft



TRANSMISSION, INDIAN PROPRIETARY (2001 CHIEF/SCOUT/SPIRIT)

:BJ

100

J 101

) /
R

ILM




INDIAN PARTS CATALOG TRANSMISSION, PROPRIETARY (2001 CHIEF/SCOUT/SPIRIT)

No. Part Description

TR s Transmission Assembly, non-painted, chrome covers,
speedometer sensor hole _

10-128.....c000mmee Transmission Assembly, Black, chrome covers, speedometer sensor hole

1 10-061 .............. Chrome Fitting,Top cover venting, 90°

2 10-004............. Chrome Trans Top Cover

3 10-038...............SHCS, Chrome, 5/16™20 x 214~

4 1003900000 Washer, Flat, Chrome, 1/4” w/ 7/16”0.D.

5 96202 ...c00ni SHCS, Chrome, 1/4-20x 1"~

6 10059000000 Neutral Switch

7 10-060.............. Nylon washer, neutral switch

8 10-117 ..............Gasket, Trans Top Cover

9 10-031 .o Bearing Split Cage, mainshaft

10 10-134.............. Countershaft

1 10-068............... Retaining ring Main & countershaft

12 10-106.............. Thrust washer

13 10-018.............. Close-ratio first gear countershaft

14 10-133............0 4th gear countershaft

15 10-099............ Spacer, countershaft

16 1071320000000 5th gear countershaft

17 1020165000000 3rd gear Mainshaft, 2nd gear countershaft

18 18007 ccisiiscsssl 3rd gear countershaft

19 10-092.............. Oil seal 5th gear mainshaft

20 10-032 .....Bearing 5th gear mainshaft

21 10-024.............. 5th gear mainshaft

22 10-023.............. 2nd gear mainshaft

23 10-076.............. Clutch push rod left end piece

24 [ Mainshaft

25 10-138 .....Clutch push rod center piece

26 10-074.............. Clutch push rod right end

27 10-030..............Washer, bearing

28 10-021.............. 1st gear, mainshaft

29 10-022.............. 4th gear mainshaft

30 10-098.............. Spacer, mainshaft

K1 10-003..c0000000 End Cover, chrome

32 10-082 ..cccoviiis Roll Pin, shift cam towers and clutch release cover

33 10:1800s00000 Outer Ramp, clutch release

34 10-09.............. Steel ball, clutch release ramps

35 10-006.............. Inner ramp, clutch release

36 10-007 ............. Coupling, clutch release

37 10-066 .............. Retaining ring clutch release ramps



TRANSMISSION, INDIAN PROPRIETARY (2001 CHIEF/SCOUT/SPIRIT)

LM




INDIAN PARTS CATALOG TRANSMISSION, PROPRIETARY (2001 CHIEF/SCOUT/SPIRIT)

No. Part Description

38 1759 . WO Gasket, clutch release end cover

39 10-040.............. Magnetic drain plug

40 10-043............. SHCS 5/16™18 x 14~

a4l.  mmmmsiceean 5/16” chrome flat washer

42 10-097 .............. Roll pin Trans case bearing housing
43 - 10-002.............. Trapdoor Black gloss

44 10-067 .............. Retaining ring (trapdoor)

45 10-116.......... Gasket, bearing housing (trapdoor)
46 10-028.............. Trapdoor main and countershaft bearing
47 10-083.............. Dowel Pin

48 10-042.............. Outer spacer

49 10-045'.....cc000000 SHCS 1/4™-20 x 1%” Chrome

50 10:041 ..o Nut hex nylon 3/4™-16

O T e SHCS 1/4™-20 x 5/8” black oxide

52 n/a

53 10-048 .............. Nut locking plate mainshaft belt pulley
54 10-107 e Nut, mainshaft sprocket pulley

55 10-026.............. 32 tooth belt pulley

56 10-118 i Spacer, belt pulley

57 10-111............... Qil Seal Left side Mainshaft

58 11508 s Quad-seal mainshaft bearing

59 10-070.............. Retaining ring mainshaft case bearing
60 10-033.............. Mainshaft left side case bearing

61 10-009.............. Filler plug

62 e, Drain plug CMC RM

63 s Nylon washer drain plug CMGC RM
64 10-119 ... Gasket speedo plug

BY  cnsessveania Speedo pickup plate

BB  ssnsnssamny Shes 1/4™-20 x 5/8” Chrome

67 10-071.............. Retaining ring shift lever arm

B8 e 7/16” flat washer 1% " od zinc

69 10-095.............. Qil seal shifter shaft trans case

70 10-008............... Shift lever

11 mmesrsimesusd Shes 5/16™-24 x 1 chrome

72 10-101.............. Bushing, shifter shaft

73 10-137 ..o Countershaft leftside case bearing
74 1810151 ma— Nut hex jam thin 7/16™14 zinc

75 10-054.............. Adjusting screw shift shaft

76 10:068 ..oveinne Flat end 1/2-20 x 1/2” set screw

77 0 1 11— Dowel Pin



TRANSMISSION, INDIAN PROPRIETARY (2001 CHIEF/SCOUT/SPIRIT)

':ZJ

W




INDIAN PARTS CATALOG TRANSMISSION, PROPRIETARY (2001 CHIEF/SCOUT/SPIRIT)

No. Part Description

78 10-085............. Shifter shaft spring

79 10-081.............. Spring plate, shift lever shaft

80 10-011.............. Shifter fork 1st-2nd gear

81 10-103.............. Shift shaft pawl pin

82 10-084 .............. Spring, Shift shaft pawl

83 T8 canancs: Shifter fork 4th gear

84 10-063.............. Shift fork shaft

85 10072, coiionss Retaining ring

86 10-077 .............. Shifter cam pawl

87 10-013.............. Left side support tower shift cam
88 10-039.............. 1/4” flat washer

89 10-058.............. Bolt hex 1/4™-20 x 14" zinc

90 {00] 51— Shifter Cam

91 10-036.............. Shift cam right support tower bearing
92 7 —— Thrush washer .017 thick shift cam
93 11-573 oo Thrush washer .020" thick shift cam
94 1157400000000 Thrush washer .022"

95 11-575............ Thrush washer .025”

96 11-576............... Thrush washer .028”

97 ) § T 7 SR Thrush washer .031”

98 11-578.............. Thrush washer .035”

99 & U7, E— Thrush washer .039”

100 10-073.............. Retaining ring shift cam

101 10-014............. Right side support tower shift cam
102 10-064 .............. Shift cam follower

103 10-086.............. Spring, Shift cam follower

104 10207 SR— Roll pin shift cam follower spring pin
105 10-037 oveovvisnnss Shift cam left support tower bearing
106 10-001.............. Trans case black gloss

107 10012 ccmcuen Shifter fork 3rd -5th gear

108 10-050.............. Bottom stud

109 10-088.............. 0-ring dip stick

110 10-078.............. Shifter shaft assembly

1M 10-029.............. Bearing, thrust

112 10-069.............. Retaining ring



BRAKES

SECTION 8



BRAKES — FRONT BRAKE (CHIEF)

@

%
vy
N\




INDIAN PARTS CATALOG BRAKES — FRONT BRAKES (CHIEF)

No. Part Description

1 96-827 .............. FHSCS 3/8-16x 1~

2 53-100.............. Caliper Assembly, complete
3 NAA 3/87-24 Plastic Shipping Plug
4 02T Brake Bleeding screw

5 §1020....0000 Caliper Rebuild Kit

6 {17 P Caliper Pistons

7 50-005.............. Brake Pads

8 53-101.............. Front Caliper Bracket

9 09-020.............. Shim Kit

10 97-157.............. SHCS 5/16™-18 x 1~

11 50-050.............. Pad Retainer Bolt

12 96-800.............. BHSCS, 3/8"- 16 x 1~



BRAKES — REAR BRAKE (CHIEF)




INDIAN PARTS CATALOG BRAKES — REAR BRAKE (CHIEF)

No. Part Description

1 96-827 .............. FHSCS 3/8™-16x 1~

2 53-100.............. Caliper Assy (Assy Only)
3 NA....ooneriann. 3/87-24 Plastic Shipping Plug
4 91-021....co00000 Brake Bleeding Screw

5 51-020............... Caliper Rebuild Kit

6 111 TR Caliper Pistons

7 50-005......000000:: Brake Pads

8 5% o b (R Caliper Bracket Spacer

9 53-116............... Chief Rear Caliper Bracket
10 09-020.............. Shim Kit

1 97-157.............. SHCS 5/16™18 x 1~

12 50-050.............. Pad Retainer Bolt

53-100.............. Complete Assembly (Front or Rear)



@ BRAKES - FRONT (SCOUT/SPIRIT)




INDIAN PARTS CATALOG BRAKES - FRONT (SCOUT/SPIRIT)

No. Part Description

1 96-250.............. FHSCS 3/8™-16 x 1~
96-211 ............. FHSCS 3/8-16 x 14~

2 (5T o 7 Caliper Assembly, complete

3 4 11— Plastic Shipping Plug

4 B1-021 .....c00i0 Brake Bleeding Screw

5 51-020............. Caliper Rebuild Kit

6 T Caliper Pistons

7 50-005.............. Brake Pads

8 53104 ......cii v Front Caliper Bracket

9 08-020 .m0 Shim Kit

10 97=157 2vmsvuins SHCS 5/16™18 x 1~

1 50-050 .......c.ini. Pad Retaining Bolt

12 96-237....cc00m5s BHCS, 3/8™-16 x 7/8”



REAR BRAKES (SCOUT/SPIRIT)

@

5
6

-
o o
e

A

~

/

ot

25
X

11

12

a/

bl ane
=4 . g

11




INDIAN PARTS CATALOG

REAR BRAKES (SCOUT/SPIRIT)

No. Part Description Year
1 96-211.............. FHSCS, 3/8™16 x 14"

2 B3-176 .....covnnene Caliper Assembly, complete
3 O Plastic Shipping Plug

4 51-021 .............. Brake Bleeding Screw

5 5 L1070 [A— Caliper Rebuild Kit

6 177 WO Caliper Pistons

7 50-005.............. Brake Pads

8 7% 2 oy A Caliper Bracket Spacer

9 % i i S—— Rear Caliper Bracket

10 09-020.............. Shim Kit

11 97-157 .o SHCS, 5/16™-18 x 1~

—
rno
w
o
[ ]
(4]
o

.............. Pad Retainer Bolt



8-10

BRAKE LINE (CHIEF/SCOUT/SPIRIT)

CHIEF

00030-A

SCOUT/SPIRIT

00023-A




INDIAN PARTS CATALOG BRAKE LINE (CHIEF/SCOUT/SPIRIT)

8-11

No. Part Description

1 50-018............. Washer, copper crush, 10mm

2 50-015.............. Banjo, straight

3 50-017.............. Banjo, bolt

4 50-011.............. Brake line, braided, 17~ (Chief)
50-020.............. Brake line, braided, 16 (Scout/Spirit)

5 96-840.............. Clamp, Cable (Chief)
L T - Clamp, Wire (Scout/Spirit)

6 96-840.............. Bolt, hex, 5/16™18 x 3/4”

7 96908 e Washer, lock, 5/16”

8 90-999..c.00 . Tee, brake

9 54-255..............Switch

10 50-030.............. Brake line, braided, 25 (Chief)

50-021............. Brake line, braided, 29 (Scout/Spirit)



HANDLEBAR,
FORKS &
TRIPLE CLAMP

SECTION 9



SHOWA

FORKS - FRONT FORKS (CHIEF)

Note: Before ordering parts compare the front fork slider illustration to the slider upon the bike.
If the slider is a different shape, compare to the illustration on page 9-4 & 9-6.




INDIAN PARTS CATALOG

FORKS — FRONT FORKS (CHIEF)

No. Part Description
1 24010 0o Axle Kit
Spacer, 1/27
Spacer, 5/8”
~ Nut, Axle

2 56-029.............. Seal, Dust
3 56-030............... Speedo Drive, 16"
4 96-892 .............. Washer, Flat, 1/2”
5 96-902............... Washer, Lock, 1/2”
6 s Cap, Slider Tube
7 31-090.............. Spacer
8 31-094.............. Washer, Rubber, Fork Tube Plug
- Plug, Fork Tube
10 31-087 ... 0-ring, Slider Tube Plug
11 393519 Retaining Ring, Oil Seal
12 0901700000000 Qil Seal
13 35517 i) Qil Seal Spacer
14 31-086.............. Spring
15 177 T Nylon Seal (purchased with damper tube)
16 31-084.............. Damper Tube
17 31-083............. Spring, Top Out, Damper Tube
18 R = 1 Fi7 Lower Stop
19 31-082.............. Slider Tubes
20 31-079.............. Bushing, Slider
21 31-078 ............. Bushing Slider Tube
22 1093 i Slider Right Chrome
23 3 [ 17— Drain screw w/washer
24 31-074 .............. Stud Slider 5/16™24 x 5/16™-18 x 2~

31-002.00 v Stud Slider 5/16™18 x 5/16™18 x 2~
25 R L 07— Screw w/washer
26 %0 11 T Cap, Fork, Lower, Chrome
27 96-898 .............. Washer, Flat, 5/16”, Ghrome
28 96-906.............. Washer, Lock, 5/167, Chrome
29 96-864 ............ Nut, Acorn, 5/16™-24, Chrome

96-037 ..., Nut, Acorn, 5/16-18, Chrome
30 31-095.............. Slider Left Chrome
3 AF-128B...ciinnnied Fork Slider & Tube Assembly, LEFT
32 31-129.........c.c Fork Slider & Tube Assembly, RIGHT

Note: Before ordering parts compare the front fork slider illustration to the slider upon the bike.
If the slider is a different shape, compare to the illustration on page 9-4 & 9-6.



FORKS — FRONT FORKS (CHIEF)
W,

s
= Note: Before ordering parts compare the front fork slider illustration to the slider upon the bike.
If the slider is a different shape, compare to the illustration on page 9-2 & 9-6.

00003-A




INDIAN PARTS CATALOG FORKS — FRONT FORKS (CHIEF)

No. Part Description
1 5 T S Axle, 1/27-20
2 33-208.............. Nut, top fork tube
3 33-168 .............. Washer, tube cap
4 31-094.............. Seal, tube cap
b 33-180.............. Plug, fork tube
6 33-202....cccinis Plug, o-ring
7 35-519.....ee. Retaining ring, oil seal
8 33-150.............. Seal, dust
9 3317.............. Spacer, seal
10 IFNB i Spring
1 31188 e Bushings, damper tube
12 L I o — Damper tube, with bushings
13 31189 Top out spring
14 33-183..............Bottoming cone
15 33255 ..uiseninnai SHCS, 3/8™-16 x 147, pinch bolt
16 33-179.............. Slider, fork, right side
17 33-204 .............. Washer, flat
18 33-205.............. SHCS, 5/16™-18 x 17
18 o Screw, phillips, drain, 5/16™18 x 5/16”
20 33-155.............. Nut, axle, 1/27-20
21 33156 ....cccc0iinn Washer, lock, 1/2”
22 334157 civninis Washer, flat, 1/27
23 33178 s Slider, fork, left side
24 90-364.............. Spacer, 3/4"0.d. x 1%47i.d. x 1.4” length, Aluminum
25 33158 s Spacer, 3/4” 0.d. x 1%47i.d. x 1/2” length, Chrome
26 33-159..ccmueiis Spacer, 3/4” 0.d. x 1/4”i.d. x .650" length, Chrome
27 33-1B2.....ccevnicn Bushing, lower
28 33192 e, Bushing, upper
29 33-186.............. Slider tube
30 31-214 ... Left fork assembly, Early
31-215 . ccerenisiiin Right fork assembly, Late
31 33-164 .............. Right fork assembly
32 31-190.............. Preload spacer

Note: Before ordering parts compare the front fork slider illustration to the slider upon the bike.
If the slider is a different shape, compare to the illustration on page 9-2 & 9-6.



AMERICAN MADE

iﬁj

FORKS — FRONT FORKS (SCOUT/CENTENNIAL SCOUT)

Note: Before ordering parts compare the front fork slider illustration to the slider upon the bike.
If the slider is a different shape, compare to the illustration on page 9-2 & 9-4.




INDIAN PARTS CATALOG FORKS — FRONT FORKS (SCOUT/CENTENNIAL SCOUT)

No Part Description

1 31-001 .............. Cap, Slider Tube

2 31-090.............. Spacer

3 31-089.............. Oil Seal, Fork Tube Plug

4 31-088.............. Plug, Fork Tube

B sensmsoasse 0-ring, Slider Tube Plug

- Retaining Ring, Oil Seal

7 23 5 [ —— il Seal

8 Spacer, oil seal

- I Spring

0 cesmmiase Damper tube with nylon seal

M ssmseoaam Spring, top out

12 sl Cone, bottoming

13 2 i 7. S Nut, axle

14 33-204 ... Washer, flat, copper crush, 5/16”

I8 s SHCS, 8mm-1.25"x 256mm

16 96-875 .....conii SHCS, 5/16™18 x 14"

17 32-114 ... Spacer

18 90-365............... Spacer

19 31-138.............. Axle

2 oememeean Fork slider, left, polished, Scout
......................... Fork slider, left, black, Gentennial Scout

7 S —— Fork slider, right, polished, Scout
......................... Fork slider, right, black, Centennial Scout

O Bushing, lower

23 v Bushing, upper

2~ = e Tube, fork

25 31-197 o, Assembly, left fork, polished, Scout
=130 i, Assembly, left fork, black, Centennial Scout

26 5 ). F—— Assembly, right fork, polished, Scout
31-137 .., Assembly, right fork, black, Centennial Scout

Note: Before ordering parts compare the front fork slider illustration to the slider upon the bike.
If the slider is a different shape, compare to the illustration on page 9-2 & 9-4.



FORKS — FRONT FORKS (SPIRIT)




INDIAN PARTS CATALOG

FORKS — FRONT FORKS (SPIRIT)

No. Part Description

1 31-091 .............. Cap, Slider Tube

2 31-090.............. Spacer

3 31-089.............. Oil Seal, Fork Tube Plug

4 31-094 ............. Plug, Fork Tube
T 0-ring, Slider Tube Plug

B  immanemoemee Retaining Ring, Oil Seal

7 31141 Qil Seal

8 sneescsmoes Spacer, oil seal

. Spring

W0 smesecconuas Damper tube with nylon seal
T Lo Spring, top out

12 snaamesed Cone, bottoming

13 31154 ............. Nut, axle

14 33-204 .............. Washer, flat, copper crush, 5/16”

T sssesdneemn SHCS, 8mm-1.25"x 25mm

16 0B6-875 .. c000000 SHCS, 5/16™-18 x 14~

17 31067 s Spacer, 3/4”i.d. x 1% 0.d. x 1%~ length
18 90-365 ... Spacer, .752 i.d. x 17" 0.d. x 1%” length
19 31-064 .............. Axle

2 s Fork slider, left, polished

L Fork slider, right, polished

22  mesmemane Bushing, lower

23 eoomesnuied Bushing, upper

7 Tube, fork

25 3193 ... Assembly, left fork, left fork, polished, Spirit
26 31-194 ... Assembly, right fork, polished, Spirit



FORKS — TRIPLE CLAMPS (CHIEF 2000)

Lt
um




INDIAN PARTS CATALOG

No. Part Description

1 33-025 ..o Nut, Domed, Stem

2 33-015..00000 Lock Tab

3 33-101.............. Top Clamp, includes #11

4 33-020.............. Nut, Adjusting

5 i o L Upper Dust Shield

6 19-942 ............. Bearing, Steering

7 33:011..cvvnsiane Lower Dust Shield

8 96-824............... Bolt 1/4™-28 x 3/4~

9 96-903.............. Washer, Lock 1/4”

10 32-105 000555 Slider Cover

1 33-101............. Lower Triple Clamp, Includes #3
12 96-938.............. Washer, Lock 7/16”

13 B6-992 ...t Bolt, Hex 7/16™-20 x 14"

14 98-054.............. Wrench, Steering Bearing Nut, Large Nut (not shown)

FORKS — TRIPLE CLAMP (CHIEF 2000)



FORKS - TRIPLE CLAMP (CHIEF 2001)

9-12

Wil




INDIAN PARTS CATALOG

FORKS — TRIPLE CLAMP (CHIEF 2001)

9-13

No. Part Description
1 BO102 oo itinas Nut, Domed, Stem, Chrome
2 33191 i Lock Tab
3 33-166.............. Top Clamp
4 33-169.............. Nut, Adjusting
5 33-193 ..o Upper Dust Shield
6 33-211 ... Bearing, Steering
7 33199 s, Lower Dust Shield
8 96-812.............. Bolt, Hex, 1/4™-20 x 3/4", zinc, grade 5
9 96-903.............. Washer, Lock 1/4”
10 66-012 ....cniis Slider Cover, Left
66-013............. Slider Cover, Right
11 33-1656............... Lower Triple Clamp assembly (includes 6 & 7)
12 33-170.............. Washer, Lock, 7/167, Chrome
13 33-189.............. Bolt, Hex, 7/16™20 x 14", Chrome
14 98-550.............. Wrench, Steering Bearing Nut, Small Nut (not shown)



9-14

HANDLEBAR, DAMPER & CLAMP (CHIEF)




INDIAN PARTS CATALOG

HANDLEBAR, DAMPER & CLAMP (CHIEF)

No. Part Description

1 (01§ [ T— Top Clamp, 99-00 Chief
39-043 ............. Top Clamp, 01 Chief

2 96-873.............. SHCS, 5/16™18 x 114~

3 S5, 3o ——— Bolt, Hex, 1/2-20 x 3.5”

4 40-025.............. Riser Kit (left and right)

5 2 7 11 (U, Nut, Lock, 5/16™18

6 39-022............. Damper Kit, 2000 Models
39-028.............. Damper Kit, 2001 Models

7 96-892.............. Washer, Flat 1/2”
96-902.............. Washer, Lock, 1/2”
96-852 c.connnn: Nut, Hex, 1/2"-20

10 39-050.............. Handlebar, 2000 model, 39~

S 39-014.............. Handlebar, 2001 model, 37"



HANDLEBAR & TRIPLE CLAMP (SCOUT)

4 \\% 27 or 28




INDIAN PARTS CATALOG HANDLEBAR & TRIPLE CLAMP (SCOUT)

9-17

No. Part Description

1 1 LT L CR— Top Clamp, handlebar/triple clamp

2 96-873.............. 5116718 x 14" shcs

3 96-065............... 1/2-20 x 314" Hex Bolt

4 40-025 .............. Risers, Set (left and right)

5 318660000 Cover, Stem Bolt

6 31-307.............. Set Screw, 1/4™-20 x 3/8” (10 Pk)

7 96-078............... 5/8™-18 x 14" Hex Bolt

8 96-603 .............. 10-24 x 1/2” SHCS

9 96-044 .............. SHCS, 10-24 x 3/8” Low Head, Black Oxide
10 31-304 ............. Washer, Notched, ss, .630id

1 97-110.............. 5/10-18 Nylock

12 39-022............ Dampener Kit

13 96-994 .............. 3/8-16 x 17 SHCS, Zinc

14 31311 ..o Top Clamp, Triple Clamp

15 33-010.............. Dust Shield, Large (15 and 16 sold as set)
16 33-010.............. Dust Shield, Small (15 and 16 sold as set)
17 19-942.............. Bearing, Neck

18 06:-892 ... 1/2” Flat Washer

19 96-902............... 1/2” Lock Washer

20 96-852.....cnnu 1/2-20 Hex Nut

21 96-875............. 5/16-18 x 14" SHCS

22 sy | N Bottom Clamp, Triple Clamp

23 96-972.............. Clips

24 96-903............... 1/4” Lock Washer

25 96-031.............. 1/47-20 x 1/2” SHCS

26 31-302.............. Stem

27 L1 1 1 H—— Handlebar, Scout

ro
@
(o]
P
S
—
(@ =]

.............. Handlebar, Centennial Scout



HANDLEBARS, RISERS & TRIPLE CLAMP (CENTENNIAL SCOUT)

9-18
t




INDIAN PARTS CATALOG

HANDLEBAR, RISERS & TRIPLE CLAMP (CENTENNIAL SCOUT)

No Part Description

1 97-157 ... SHCS, 5/16™-18 x 1~

2 39020, Top Clamp

3 39-018.............. Handlebar

4 39-024.............. Risers

5 31-307 .............. Set Screw, 1/4™-20 x 3/8”
6 31306 o000 Stem Bolt Cover

7 96-078.............. Bolt, Hex, 5/8™18 x 14"
8 96-603.............. SHCS, 10-24 x 1/27

9 31-304 ............. Washer, Notched, S.S., 630 id
10 9022 Damper Kit

1 96-994 .............. SHCS, 3/8-16 x 1~

12 89-122............. Top Clamp, Triple Clamp
13 96-892.............. Washer, Flat, 1/2”

14 96-902.............. Washer, Lock, 1/2”

15 96-748.............. Bolt, Hex, 1/2-13 x 3~
16 89-127 ..............Bottom Clamp, Triple Clamp
17 96-972.............. Clips

18 96-903.............. Washer, Lock, 1/4”

19 96-031 .00 SHGS, 1/4-20 x 1/2”

20 96-875.............. SHGS, 5/16™18 x 14~

21 33-010, 00 Dust Shield Set

22 19-942 .............. Bearing, Neck

r
w
w
—
[y
o
r

.............. Stem



4190 RISER, HANDLEBARS & TRIPLE CLAMP (01 SPIRIT)




INDIAN PARTS CATALOG RISER, HANDLEBARS & TRIPLE CLAMP (01 SPIRIT)

9-21

No. Part Description

1 S |7 (P SHCS, 5/16™-18 x 1~

2 39-048.............. Top clamp

3 39-033.............. Handlebar, 31%" Width
4 39-047 .............. Risers

5 K] 11 7 — Set screw, 1/4™20 x 3/8”
6 31-306.............. Stem bolt cover

7 96-078............... Bolt, hex, 5/8™18 x 14"
8 96-603 .............. SHCS, 10-24 x 1/2”

9 31-304.............. Washer, notched, S.S., .630 id
10 39-022.....cnninine Damper kit

11 96-994 .............. SHCS, 3/8™-16 x 1"

12 31-170 ... Top, triple clamp

13 96-892.............. Washer, flat, 1/2”

14 96-902.............. Washer, lock, 1/2”

15 96-748 .............. Bolt, hex, 1/2-13 x 3~
16 31-169.............. Bottom, triple clamp

17 96-972.............. Clips

18 96-903.............. Washer, lock, 1/4”

19 96-031 .............. SHCS, 1/4™-20 x 1/2”
20 96-875 ............. SHCS, 5/16™18 x 14"
21 33-010...0vi00005 Dust shield set

22 19-942.....c0000 Bearing, neck

)
w
w
—e
)
S
)

.............. Stem



FOOT CONTROLS,
FLOORBOARDS &
KICKSTAND

SECTION 10



FOOT CONTROLS (1999 MODEL YEAR CHIEF)

00016-A




INDIAN PARTS CATALOG FOOT CONTROLS (1999 MODEL YEAR CHIEF)

10-3

No. Part Description

1 o 17 — Neoprene Sleeve 3/4”x 1/4”

2 41-306.............. Neoprene Sleeve 3/4"x 17

3 41-315............. Peg, Shift Lever

4 41-226 .............. F/B Heel Toe Shifter Polished

5 96-137..............1/2-20 x 1" FHCS

6 227 sinino: Heel/Toe Spacer

7 96-138 .00 1/4"-20 x 14" SHCS

8 41-228.............. Pivot Axle

9 41-229 ... Shift Spacer

10 41-230.............. F/B Front Mtg Tower

11 41-231.............. F/B Shift Mtg Bracket

12 96-139...ccv0iiii0a 3/8™16 x 17 SHCS

13 41-232............ Shift Linkage Lever

14 96-140.............. 1/47-20 x 2%” SHCS

15 96-141.............. 1/4” HICLR Washers Z

16 96-142.............. 5/16™18 x 7/8” SHCS

17 41-233.............. F/B Shift Support Bracket

18 41-234.............. F/B Shift Support Arm

19 96-143.............. 5/16” x 314" SHCS

20 41-235............. F/B Brake Rear Support Bracket
21 41-004 .............. Brake Mtg Bracket

22 96-144.............. SHCS 1/2-13 x 115"

23 97121 SHCS 1/4™-20 x 3/4”

24 NA...oe Plastic Plug

25 96-145.............. SHCS 1/4™-20 x 214~

26 4123 v Brake Timing Spacer

27 41-238.......cc0nn: Pivot Plate Assembly

28 96-850.............. Nut, Hex, 5/16™-18

29 41-239.............. Brake Actuator Rod

30 41-240.............. Actuator Rod Boot

31 51-010.....0000enn. Master Cylinder Rebuilt Kit

32 41-241 ... Master Cylinder Lid w/Logo Polished
33 96-146 .............. 10-24 x 1/2” FHCS

34 55-515.ceenn, Master Cylinder Assembly (30, 31, 32, 33, 34)
35 41-242.............. Brake Tip Polished

36 41-243............. Brake Spacer Polished

37 41-244 .............. Brake Lever Polished

38 41-245.............. F/B Brake Axle

39 96-154 .............. SHGCS 3/8™16 x 14"

40 96-895.............. Washer, Flat, 3/8”

41 96-904............ Washer, Lock 3/8”

42 96-887 .............. SHCS 3/8-16 x 27

43 o7 i FHSCS, 5/16™-24 x 1%”

44 81208, .cociviines Spacer, 5/1671.D. x 1/270.D. x 1/2” length
45 49-305............... 5/16” Heim Joint

46 96-864 .............. Nut, Acorn, 5/16™24, chrome
47 96-848 .............. Nut, Jam 5/16™-24

48 49-198 .............. Shift Rod, 11/4” (Center to center distance = 13%”
49 96-799.............. BHSCS 5/16™24 x 17, Chrome
50 49-205............... Shift Rod Assembly (includes 45, 47, 48)



0

-4

FOOT CONTROLS (2000-2001 MODEL CHIEF)

Single piece shift lever supercedes two piece.

47

00014-A




INDIAN PARTS CATALOG

FOOT CONTROLS (2000-2001 MODEL CHIEF)

No. Part Description

1 41-307 ............... Neoprene Sleeve 3/4”x 1/4”

2 41-306............... Neoprene Sleeve 3/4"x 1"

3 41-315 ....Peg, Shift Lever

4 41-325............... F/B Heel toe Shifter Polished

5 96-147 ..1/4-20 x 1"FHCS

6 96-853.............. 1/47-20 Hex Nut

7 96-148 ...1/4"-20 x 17 SHCS

8 41-326............... F/B Shift Front Mount Assy Anodized
9 96-149...............3/8™16 x 1" FHCS

10 41-327 ...............F/B Shift Mount Bracket Anodized

1 41-328............... Shift Linkage Lever Polished

12 96-150............... 1/4” HiClr Washer Z

13 96-151...............1/4-20 x 4" SHCS

14 41-329 ....F/B Shift Rear Mount Brkt Anodized
15 41-330....c.ueee Pivot Axle

16 41-331...............F/B Heel Toe Spacer Polished

17 41-332...............Shift Pivot Spacer

18 97-121 e 1/47-20 X 3/47 SHCS

19 || /7 R — Plastic Plug

20 41-333............... F/B Brake Mount Bracket Anodized
21 41-334............... F/B Brake Front Mount Assy Anodized
22 96-850.............. 5/16” Hex Nut

23 41-239............... Brake Actuator Rod

24 41-240...............Brake Actuator Boot

25 51-010...............Master Cylinder Rebuild Kit

26 41-241 ...............Master Cylinder Lid

27 96-152...............10-24 x 1/2” FHCS

28 55-515 ....Master Cylinder Assembly (24, 25, 26, 27, 28)
29 41-242 .............. Brake Tip Polished

30 41-338 s F/B Brake Lever Polished

3 41-339............... F/B Brake Lever Spacer Polished

32 41-340...............Pivot Assembly Polished

33 96-153..............1/4™-20 x 24" SHCS

34 41-341 ........F/B Brake Rear Mount Anodized

35 96-154 ....3/87-16 x 114" SHCS

36 96-904............... Washer, Lock, 3/8”

37 41-342............... F/B Brake Bracket Spacer

38 49-305............... 5/16" Hiem Joint

39 96-848............... Nut, Jam 5/16™24

40 49-198................ Shift Rod 114"

41 49-205............... Shift Rod Assembly 114", center to center distance = 134 (includes 38, 39, 40)
42 97-125 ....FHCS, 5/16-24 x 1%~

43 41205 inend Spacer, 5/167i.d. x 1/2” 0.d. x 1/2” length
44 96-864 ....Nut, Acorn, 5/16-24, Chrome

45 96-799............... BHCS 5/16-24 x 17, Chrome

46 ) Left Control Assembly

47 17 TR Right Control Assembly

48 41-201 ... Spacer, 1/4” thick, used with wet primary
49 96-895.......cc0.... Washer, Flat, 3/8”

50 96-062............... SHCS, 3/8™-16 x 147

51 96-063............... SHCS, 3/8™16 x 1%




g FOOT CONTROLS (01 SCOUT MODEL - EARLY)

USED UNTIL FEBRUARY 7, 2001




INDIAN PARTS CATALOG FOOT CONTROLS (SCOUT MODEL)

No. Part Description

1 307 .. Neoprene Sleeve 3/4”x 1/4”

2 41-306............... Neoprene Sleeve 3/4"x 17

3 ] o ST Peg, Shift Lever

4 A1-018 s Shift Arm Polished

5 96-147 .............. 1/47-20 x 17 FHCS

6 96-271cccccovvennnn: F/C SS Axle

7 41-332.............. Shift Arm Spacer

8 41-314 ... Shift Side Mounting Brkt Blk Anodized
9 96-239.............. SHCS, 1/2-13 x 3%~

10 41-328 ... Shift Linkage Lever Polished
11 96-273 cccvvvisins SHCS, 1/4™-20 x 3~

12 41-305............. Neoprene Sleeve 17 x 3/8”

13 41-300.............. Neoprene Sleeve 17 x 114"

14 41-303.............. Foot Peg Polished

15 974121 ..ovvnin SHCS 1/4™-20 x 3/4”

16 NAA oo Plastic Plug

17 96-850.............. Nut, Hex 5/16

18 A1-239 v csnsuiinss. Brake Actuator Rod

19 41-240 .............. Brake Actuator Boot

20 8101050000000 Master Cylinder Rebuild Kit

21 41-241 ... Master Cylinder Lid

22 v [ L—— FHCS 10-24 x 1/2”

23 41-242 ............ Brake Tip Polished

24 41-313 ....Brake Mount Brkt Blk Anodized
25 96-153 ....oevecvsees SHCS 1/4™-20 x 214"

26 96-150............... Washer, Hi Collar, 1/4”

27 41-340....cco050 Pivot Assembly Polished

28 41-339.............. Brake Lever Spacer Polished
29 41-019 s Brake Lever Polished

30 55-515 ..., Master Cylinder Assembly

31 41-300............... Foward Foot Control, Shifter Side
32 41-308 .............. Foward Foot Control, Brake Side



SCOUT/SPIRIT FORWARD FOOT CONTROLS W/FOLDING PEGS (2001)

o
®

47

50

USED AFTER FEBRUARY 7TH, 2001




INDIAN PARTS CATALOG SCOUT/SPIRIT FORWARD FOOT CONTROLS W/FOLDING PEGS

No. Part Description

1 41-307 .............. Sleeve, neoprene, 3/4"x 1/4”
2 41-306............... Sleeve, neoprene, 3/4"x 1~

3 41-315 . Standard control tip polished
4 41-318.....oe.. Shift arm, polished

5 96-147 .............. FHSCS, 1/4™-20 X 1~

6 41-322.............. Axle, S.S

7 41-332.............. Shift arm spacer

8 B . RU— Side shaft mounting bracket, black anodized
9 96-238............... SHCS, 1/2"13 x 2%~

10 97-125.......ccn... FHSCS, 5/16™-24 x 1%~

11 41-327 ... Shift linkage lever, polished

12 41-205.............. Spacer, 5/1671d x 1/2"0d x 1/2” length
13 49-305.............. Heim joint, 5/16”

14 96-864 .............. Nut, acorn, 5/16™24, chrome
15 96-848............... Nut, jam, 5/16™-24

16 47-292............. Shift rod, 167

17 96-799.............. BHSCS, 5/16™24 x 17, chrome
18 L — SHCS, 1/4™-20 x 3"

19 96-895.............. Washer, flat, 3/8”

20 96-904.............. Washer, lock, 3/8”

21 96-064............... SHGCS, 3/8™16 x 14~

22 41-063.............. Clevis

23 41-062.............. Bushing, buddy peg

24 41-068.............. Pedal pivot, teflon

25 41-061 .............. Foot peg, polished

26 41-304.............. Sleeve, neoprene, 17 x 14"

27 41-305.............. Sleeve, neoprene, 3/8"x 1”

28 96-233............. FHSCS, 51618 x 14~

29 96-152.............. FHSCS, 10-24 x 1/27

30 41241 .............. Master cylinder lid

3 50-010.............. Master cylinder rebuild kit

32 41-240.............. Brake actuator boot

33 41-239.............. Brake actuator rod

34 96-850.............. Nut, hex, 5/16”

35 96-150.......ccc000. Washer, lock, 1/47, high collar
36 96-153.............. SHCS, 1/47-20 x 24"

37 AR ol SHCS, 1/47-20 x 3/47

38 =013 ccoiines Spacer,

39 41-313.............. Brake mount bracket, black anodized
40 96-266.............. SHCS, 3/8™-16 x 24~

41 41-340............... Pivot assembly, polished

42 41-339.............. Brake lever spacer, polished
43 41-317 .............. Brake lever, polished

44 21-242 ............. Brake tip, polished

45 41-241 ... Master cylinder body

46 96-062.............. SHCS, 3/8™16 1%~

47 49-207 .............. Shift rod assembly, includes 13,15,16
48 41-060 .............. Folding pegs, assembly, set of 2, includes 22, 23, 24, 25, 26, 27, 28
49 41-007 .............. Left side shift assembly

50 41-008.............. Right side brake assembly



FLOORBOARDS (99-01 CHIEF)

10-10
-/

1 (Floorboards)




INDIAN PARTS CATALOG

FLOORBOARDS (99-01 CHIEF)

10-11
No. Part Description
1  |1: TP Floorboards For Polished Controls no logo, Replace with 46-002
2 46-002.............. Floorboards For Polished & Black Anodized Controls with logo
3 96-831............... Shoulder Bolt, 10-24 x 1%~
4 6916 s 1/4” A.N. Washer
5 96-901 ............. #10 Lock Washer
6 96-862............ 10-24 Nut



KICKSTAND (CHIEF/SCOUT/SPIRIT)

7 - Kickstand Assembly




INDIAN PARTS CATALOG KICKSTAND (CHIEF/SCOUT/SPIRIT)

10-13

No. Part Description

1 96-866 .............. Nut, Acorn

2 96-938.............. Washer, Lock

3 42-051 .............. Kickstand Stop

4 96-876.............. SHCS, 5/16™18 x 3/4”
5 S| L Washer, Lock, 5/16”

6 42-059.............. Spring, Kickstand

7 42-048 ............. Kickstand Assembly



HANDLEBAR
CONTROLS

SECTION 11



FRONT BRAKE, MASTER CYLINDER (CHIEF)

00013-A




INDIAN PARTS CATALOG

FRONT BRAKE, MASTER CYLINDER (CHIEF)

No. Part Description
1 41-049............ Brake Lever hardware Kit Includes:
Lever Pin
Clip
Bushing
2 41-033 ..c.cc0vicee Lever Support Clamp
3 41-026.............. Gasket, Master Cylinder, Cover
4 41-027 ..o Master Cylinder Cover
5 96-870.............. Screw, M/C Cover
6 50-029.............. Washer, Copper, Crush,12mm
7 50-019........... Adaptor, straight, 7/16™24 to A-3
8 50-013............. Brakeline, Front, 467, Clear Coated
9 177: O, Lever, Front brake
10 (11 A—— Master Cylinder Housing
11 " § 20 (— Rebuild Kit, Master Cylinder
12 08200 Pushrod, Brake
13 41-053.............. Pin, Pushrod, Brake
14 43008050000 Mirror, Teardrop (2001 Models) w/Acorn nut & washers
43-010.............. Mirror, Square (2000 Models) w/Acorn nut & washers
1 Brake Lever Assembly
41-020.............. Handlebar Controls Kit Includes: Switch Gear, Clutch Lever,
Master Cylinder & Throttle.
16 96-806.............. BHSCS, chrome, 1/4™20 x 3/4~
17 96-916............... Washer, 1/4” flat

11-3




-4

FRONT BRAKE MASTER CYLINDER & MIRROR (2001 SCOUT/SPIRIT)

00012-A




INDIAN PARTS CATALOG FRONT BRAKE MASTER CYLINDER & MIRROR (01 SCOUT/SPIRIT)

No. Part Description
1 43-008.............. Mirror, teardrop
2 96-806..............BHSCS, 1/4™-20 x 3/4”, chrome
3 96-916.............. Washer, flat, 1/4”, AN
4 41-033.............. Clamp
5 41-051.............. Master cylinder rebuild kit
6 41-052.............. Pushrod
7 41-053.............. Pin, pushrod
8 96-898..............Washer, flat, 5/16”, chrome
9 96-906.............. Washer, lock, 5/167, chrome
10 96-864 .............. Nut, acorn, 5/16”, chrome
11 41037 i Brake lever
12 ssvsseanssens Screw
13 41-049.............. Pivot hardware kit
T8  esssssesesees Brake line

50-022.............. 44" Scout

H0-013 .c..commmsnnns 467, Spirit
18  seeoomasees Banjo Bolt
16 50-029.............. Washer, sealing
17 50-025 .............. Banjo adapter, 35 degree
18 50-018.............Washer, copper crush
19 mesmesiens Master cylinder housing
20 41-026.............. Gasket, master cylinder cover
21 41027 .o iiininss Master cylinder cover

22 96-870............. Screw, Oval, Countersunk, #8



| (I ) HANDLEBAR CONTROLS, CLUTCH (CHIEF/SCOUT/SPIRIT)
{11-6

00011-A




INDIAN PARTS CATALOG

HANDLEBAR CONTROLS — CLUTCH (CHIEF/SCOUT/SPIRIT)

No. Part Description
1 41-048 .............. Clutch Lever Hardware Kit
1] T — Pin, Nylon
{1 — Anti-Rattle, clip
Wale oo Bushing, Nylon
2 1 L0l 1 —— Lever Support Clamp
3 41021 sl Clutch Lever
4 41-034 ............. Clutch Lever Support
5 61-045 .............. Clutch Cable
6 43-008.............. Mirror, Teardrop (2001 Models) w/Acorn nut & washers
43-010 ....Mirror, Square (2000 Models) w/Acorn nut & washers
T .- . pommmewwes ol Clutch Lever Assembly
41-020.............. Handlebar Controls Kit Includes: Switch Gear, Clutch Lever,
Master Cylinder & Throttle.
8 96-806 .............. BHSC, Chrome, 1/47-20 x 3/4”
9 96-916 .............. Washer, 1/4” Flat
10 41-049 .............. Hardware kit:

Steel Pin
Nylong Bushings
Clip




11-8

LEFT HANDLEBAR SWITCHES & GRIPS (CHIEF/SCOUT/SPIRIT)




INDIAN PARTS CATALOG

LEFT HANDLEBAR SWITCHES & GRIPS (CHIEF/SCOUT/SPIRIT)

No Part Description

1 41-031.............. Upper Left Switch Housing

2 41-032.............. Lower Left Switch Housing

3 43-523.............. Switch, Horn, Hi/Lo Beam

4 43-524 ............. Switch, Left Turn Signal

5 41-275.............. Lock, Tab

6 96-136............... Screw, #4-48 unf x 5/16”

7 96-032.............. Washer, Lock

8 96-193.............. SHCS, 5mm-.8 x 10mm

9 9700000000 10-32 x 3/16” Socket Head Set Screw

10 41-600 .............. Handlebar Grips, Pair, Chrome, Billet

11 95-164.............. Connector, Female End Pin, 20-14
41-020 ...... Handlebar Controls Kit Includes: Switch Gear, Clutch Lever,

Master Cylinder & Throttle.




0 RIGHT HANDLEBAR SWITCHES & GRIPS (CHIEF/SCOUT/SPIRIT)
-1




INDIAN PARTS CATALOG RIGHT HANDLEBAR SWITCHES & GRIPS (CHIEF/SCOUT/SPIRIT)

11-11

No. Part Description
1 41-029.............. Upper Right Switch Housing
2 41-030.............. Lower Right Switch Housing
41-600.............. Handlebar Grips, Pair, Chrome, Billet
4 Throttle Cable
61-080.............. Chief
61-070..............Scout
5 Idle Cable
61-060.............. Chief
61-050.............. Scout
6 43-521 ............. Switch, On/Off, Start
7 43-525 .0 Switch, Brake Light
8 A3-529 it Switch, Right Turn Signal
9 61-140............. Split Barrel
10 41-275....o. Lock, Tab
11 131 [ P— Screw, #4-48 unf x 5/16”
12 96-032.....0000 Washer, Lock
13 96-028.............. SHCS, 5mm-.8 x 10mm
14 95-164.............. Connector, Female End
41-020 ...... Handlebar Controls Kit Includes: Switch Gear, Clutch Lever,

Master Cylinder & Throttle.



DASH &
INSTRUMENT
PANEL

SECTION 12



12-2

DASH & INSTRUMENT PANEL (1999-2000 CHIEF)

14




INDIAN PARTS CATALOG DASH & INSTRUMENT PANEL (1999-2000 CHIEF)

No. Part Description
1 56-001.............. Speedometer, Mini, 2240:60 ratio, Indian, MPH
2 56-002............... Speedometer, Mini, 2240:60 ratio, Indian, KPH
3 56-010.............. Bulb Replacement Speedometer
4 96-891 ... Washer, Flat, #10
5 96-809...............BHSCS, 1/4-20 x 1" ,Chrome
6 96-920.............Washer, Flat, A.N., Thin, 1/4”, Chrome
7 1 ¢; EREERE Socket, Light, Speedometer
8 56-075.............. Bezel, Dash
9 61-021 .............. Cable, Speedometer
10 94-130.............. Cable, Patch
1 1999 Model Dash Colors
56-006 .............. Red
56-007 .............. Black
56-009.............. Yellow/Cream
56-011............. Maroon/Cream
56-019.............. Blue
56-020.............. Dark Blue/Light Blue
56-021.............. Double Mocha
2000 Model Dash Colors
56-005............... Millenium
56-006 .............. Red
56-007 .............. Black
56-009.............. Yellow/Cream
56-011 v Maroon/Cream
56-014.............. Med. Metallic Red/Black
56-015.............. Dark Metallic Red/Grey
56-016.............. Med. Metallic Blue/Grey
56-017 ... Dark Metallic Blue/Cream
56-019 .............. Blue
56-020 ....cisei55 Dark Blue/Light Blue
56-021 .............. Double Mocha
26-012.............. Silvercloud
12 96-808.............. BHSCS, 1/4™-20 x 214"
13 96-927 .............. Washer, Flat, 1/4”, Chrome
14 26:020.....0000 Rubber, Dash Liner
15 94-018.............. Harness, Speedometer
16 96-158............. Nut, Nylon, Speednut
17 96-932.............. Speednut, 1/4™20
18 96-790 .............. Nut, Jam, Nylock, 5mm x .8
19 94-490.............. Connector, Male, .250" tab, 22-18 AWG

20 26-032....00 00000 Dash Mount



124

DASH & INSTRUMENT PANEL (01 CHIEF & CENTENNIAL SCOUT)

13 (TO TRANSMISSION)




INDIAN PARTS CATALOG

DASH & INSTRUMENT PANEL (01 CHIEF & CENTENNIAL SCOUT)

No. Part Description
1 56-101 .............. Speedometer, electronic, M.P.H.
86-102........00000 Speedometer, electronic, K.P.H.
2 56-103.............. Bulb, speedometer
3 56-104............... 0-ring
4 96-809.............. BHSCS,1/47-20 x 1%” ,Chrome
5 96-920.............. Washer, Flat, A.N., Thin, 1/4”, Chrome
6 56=105....co00050 Bezel, Dash
7 94-009.............. Harness, to Speedometer
8 DASH by Color, 2001 Chief models
280197 ociveivnit Nashville Green/Bonneville Silver
26-201 ............. Redrock/Aspen white
26203 s nien Yellowstone/Aspen White
26-226 ............. Black Hills Black
DASH by Color, 2001 Centennial Scout models
26-226 ..............Black
89135 .covremnis Cream
9 96-808.............. BHSCS, 1/4-20 x 214", Chrome
10 96-806.............. BHSCS, 1/4-20 x 3/4”, Chrome
1 26-020.............. Rubber, Dash Liner
12 96-932.............. Speednut, 1/4™20
13 56-024 .............. Harness, Transmission, Speedo Pickup
14 96-158.............. Nut, Nylon, Speednut
15 96-285 ......00m0ns- BHSCS, 1/4™-20 x 3/8”
16 26-032....c.cim0s Dash Mount

17 94-130.............. Cable, Patch (to Bezel LED's)



DASH & INSTRUMENT PANEL (SCOUT/SPIRIT)

" N

y ., 3 . y
19 |
V < O
;. AL TN
; NN 1
o / & S ¥ \\‘\_‘ b / 2
. 18 g © 4N S

. St f
: ,,____‘__,,-/'_” §§\\\\\\\&\\\\\\ ?/
\\ P N A ;
T f P 2 \“\ -




INDIAN PARTS CATALOG DASH & INSTRUMENT PANEL (SCOUT/SPIRIT)

No. Part Description
1 56-001.............. Speedometer M.P.H.
2 56-002.............. Speedometer K.P.H.
3 56-010.......c0... Bulb, Speedometer
4 96-891............... Washer, Flat, #10
5 96-809.............. BHSCS, 1/4™-20 x 1%” Chrome
6 96-920.............. Washer, Flat, A.N., Thin, 1/4", Chrome
7 i1 TR, Socket, Light, Speedometer
8 56-075 .............. Bezel, Dash
9 16078 v Cable, Speedometer
10 94-130....ccvueee Cable, Patch
1 2001 Scout Dash by Calor
56-007 .............. Black
26-012.............. Silver
26-013 .............. Yellow
26-014 .............. Red Rock
26-015.............. Mojave (Tang Orange)
56-017 .o Cobalt Blue
26-273 ..cvcnioninss Pearl White
56-014.............. Burgundy
26-271 .............. Flint Black
2001 Spirit Rash by Color
1o V) [ R— Monterey Blue
56-014.............. Sedona Red
26-271 .............. Flint Black
262287 ..cocoiniid Springfield Green
12 96-806 .............. BHSCS, 1/4-20 x 3/4”
13 96-927............... Washer, Flat, 1/4”, Chrome
14 26-020.............. Rubber, Dash Liner
15 94-018 .............. Harness, Speedometer
16 96-158.............. Nut, Nylon, Speednut
17 96-932.............. Speednut, 1/4-20
18 96-790..............Nut, Jam, Nylock, 5mm x .8
19 94-490.............. Connector, Male, .2507 tab, 22-18 AWG

20 26-032 .00 Dash Mount



OIL FILTER
& MOUNT

SECTION 13



OIL FILTER AND MOUNTS (CHIEF/SCOUT/SPIRIT)

ENGINE CRANKCASE




INDIAN PARTS CATALOG

OIL FILTER AND MOUNTS (CHIEF/SCOUT/SPIRIT) 13-3

No. Part Description

i 90-022 ivoziiniine Filter, Oil, Motor w/gasket
2 04-025 ..o Housing, Oil Filter, Chrome
3 04-032.............. Nipple, 3/87, Qil Line

4 96-905............... Lockwasher, 5/16”

5 96-066 .............. SHGS, 5/16™-18 x 1147



OIL TANK

SECTION 14



OIL TANK (CHIEF, 2000 MODEL)

e TR

RO




INDIAN PARTS CATALOG OIL TANK (CHIEF, 2000 MODEL)

14-3

No. Part Description
1 96-89% .............. Washer, Flat, 5/16”
2 96-840 .............. Bolt, Hex, 5/16™18 x 3/4”
3 29-940.............. Rubber Bumper Mounts, Qil Tank
4 26-230: i Mount, Rear, Oil Tank
5 96-894 .............. Washer, Flat,1/4”
6 96-863 ............. Nut, Jam Nylock, 1/4™-20
7 29-682.............. Cap, Oil Tank
00-013.............. Cap, Oil Tank, With Dipstick
8 29-975 ... Oil Tank, Stainless Steel (Supercedes All Others)
9 29-101.............. Fitting, Hose 90°,1/8” NPT x 3/8"
10 96-841.............. Bolt, Hex, 5/16™18 x 1~
1 96-905.............. Washer, Lock, 5/16”
12 96-850.............. Nut, Hex, 5/16”
13 29-930.............. Separator, Oil Line
14 29-100.............. Fitting, Hose, Straight, 1/8” npt x 3/8™
15 29-102............. Fitting, Straight, 1/4” npt x 7/16”
16 29-932.............. Clamp, S/S Qil Line
17 2803 Oil Line, Braided
18 29-966 .............. Hose, Drainline, 7/16”x 8" Long
19 96-027 .............. Clamp, Crimp Type, #210
20 29900 oo Mount, Oil Tank, Front

21 96-970 i Clamp, Hose, 1°



OIL TANK (2001 CHIEF/CENTENNIAL SCOUT/SPIRIT)

()




INDIAN PARTS CATALOG OIL TANK (2001 CHIEF/CENTENNIAL SCOUT/SPIRIT)

145

No. Part Description
1 96-89%.............. Washer, Flat, 5/16”
2 96-840.............. Bolt, Hex, 5/16™18 x 3/4”
3 29-940.............. Rubber Bumper Mounts, Qil Tank
4 26-230 000000 Mount, Rear, Qil Tank
5 96-894 .............. Washer, Flat,1/4”~
6 96-863.............. Nut, Jam Nylock, 1/4™-20
7 29-682...............Cap, Oil Tank
00-013.............. Cap, Oil Tank, With Dipstick
8 29995 ..o Oil Tank, Stainless Steel (Supercedes All Others)
9 29-101.............. Fitting, Hose 90°,1/8" NPT x 3/8~
10 96-142.............. SHCS, 5/16”- 18 x 7/8”
1 96-905 ... Washer, Lock, 5/16”
12 96-850.............. Nut, Hex, 5/16”
13 29-930.............. Separator, Oil Line
14 29-100.............. Fitting, Hose, Straight, 1/8” npt x 3/8~
15 29-102.............. Fitting, Straight, 1/4” npt x 7/16”
16 29:932 v Clamp, S/S Qil Line
17 29-931..cciivenenns Oil Line, Braided (See Scout lllustration for Centennial Scout & Spirit Oil Hoses)
18 29-966............... Hose, Drainline, 7/16” x 8~ Long
19 96-027 .............. Clamp, Crimp Type, #210
20 29-950.............. Mount, Oil Tank, Front

21 96-970.......c00000: Clamp, Hose, 1~



OIL TANK (SCOUT - EARLY MODEL)




INDIAN PARTS CATALOG OIL TANK (SCOUT — EARLY MODEL)

14-7

No. Part Description
1 96-89%6.............. Washer, Flat, 5/16”
2 96-840.............. Bolt, Hex, 5/16™18 x 3/4”
3 29-940.............. Rubber Bumper Mounts, Oil Tank
4 26-230.............. Mount, Rear, Oil Tank, Must Use With 26-009 (No. 19)
5 96-894.............. Washer, Flat, 1/4”
6 96-863.............. Nut, Jam, Nylock, 1/4™-20
7 29-682.............. Cap, Oil Tank
00-013.............. Cap, QOil Tank, With Dipstick
8 29924 ... Oil Tank, Stainless Steel
9 29-101............. Fitting, Hose, 90°, 1/8"npt x 3/8”, Chrome
10 29-100.............. Fitting, Hose, Straight, 1/8 npt x 3/8” Chrome
1 29102000000 Fitting, Straight, 1/4 npt x 7/16” chrome
12 96-027 .oiiiivsinns Clamp, Crimp Type, #210
13 29-930........c0000m0 Qil Line Separator (Qty required 2)
14 29-966.............. Hose, Drainline, 7/16” x 8~
15 29-957 .............. Hose, Feedline, 3/8”x 18"
16 29-932.............. Clamp & Cover
17 29-959.............. Hose, Return 3/8"x 27.57
18 29-958.............. Hose, Vent, 3/8"x 14~
19 26-009.............. Mount, Polished, Qil Tank, Right & Left

(For Chrome Qil Tank) Must Use 26-230

26-233.............. Mount, Black, Qil Tank, right & Left
(For Stainless Steel Qil Tank)

20 96-142.............. SHCS, 5/16™-18 x 7/8~
21 96-970.............. Clamp, Hose, 1~



HEADLIGHTS,

PASSING LAMPS,

TURNSIGNALS &
BRAKELIGHTS

SECTION 15



HEADLIGHT & HOUSING (CHIEF)

Note: There are two different headlight assemblies. Identification is made by looking for the script “Indian” upon the lens.
Lens without the script Indian logo identify a particular series of lights. Contact the Parts and Warranty department for further details.




INDIAN PARTS CATALOG HEADLIGHT & HOUSING

No. Part Description

1 66-003.............. Riser Cover

2 66-009.............. Headlight Trim Spear

3 66-001 .............. Headlight Housing (LEFT SIDE)

4 96-898.............. Washer, 1/4” Flat

8 immmmeesa Bracket, Spotlight (order as set only, to assure a match)

67-019 Left or 67-033 Right

6 5 C—— BHSCS, 5/16™-24 x 1%, Chrome

7 96-804............... BHSCS, 5/16™-24 x 3/4”, Chrome

8 96-839.............. BHSCS, 5/16™18 x 1/2”, Chrome

9 96-897 .............. Washer, Flat, 5/16 A.N. Chrome

10 66-014 .............. Bulb

1 66-004 .............. Trim Ring

12 66-011............. Headlight Lens Retainer with 4 screws

13 66-008.............. Headlight Lens

14 66-005 .............. Inner Bucket

15 66-007 ..............Adjusting Screw Kit

16 66-006.............. Outer Bucket

17 67-023.............. Spotlight Stabilizer Bar

18 68-058............... Reflector, Amber

20 96-940.............. Cable Clamp

21 66-002.............. Headlight Housing (RIGHT SIDE)

22 94-160.............. Wire Harness, Headlight, 2000 Model
94-021 ............ Wire Harness, Headlight, 2001 Model

23 B6-010.c.ccosis0ss Gasket, Headlight, Bulb

24 66-111.............. Headlight Assembly (Includes items 1, 2, 10-16, 23)

Note: There are two different headlight assemblies. Identification is made by looking for the script “Indian” upon the lens. _
Lens without the script Indian logo identify a particular series of lights. Contact the Parts and Warranty department for further details.



e FRONT TURNSIGNAL & SPOTLIGHT (CHIEF)




INDIAN PARTS CATALOG

TURNSIGNAL & SPOTLIGHT (CHIEF)

No Part Description

1 67-022...ccccconisi Spotlight Complete
2 mesisasciin Gasket, Spotlight

3 NA..oeee. Screw, Retaining

4 66-046 .............. Bulb, Spotlight H3 25W
. Lens, Spotlight

- . Trim Ring

7 67-005.............. Trim Ring Screw

8 68-030.............. Washer, Domed

9 96-033.............. SHCS, 10-24 x 3/4”
10 96801 .....o00h0s Washer, #10

11 68-051............ Standoff, Turnsignal
12 96-904 .............. Washer, Lock 3/8”
13 96-849.............. Nut, Hex 3/8™-16

14 68-100.............. Turnsignal, Complete
15 66-048 .............. Bulb, 1073 12v

16 09-022......c000 Gasket, Turnsignal
17 68-099.............. Lens, Amber

18 | ———— Washer

19 96-230.............. Screw, #4-40 x 3/8”, Zinc



REAR TURNSIGNALS AND TAILLIGHT (CHIEF/SPIRIT)

15-6




INDIAN PARTS CATALOG

REAR TURNSIGNALS AND TAILLIGHT (CHIEF/SPIRIT)

15-7

No. Part Description
1 26-181 e License Plate Mounting Kit
2 1] £ S — Hardware Kit

Nut, Nylock, 1/4™-28, Qty 3
Washer, Flat, 1/4”, .75070.d., Qty 3
SHCS, 1/47-28 x 7/8”, Chrome, Qty 3

LT T3 RO Mount, Rubber, License Plate
68-059.............. Reflector, Red
5 Reflector/License Plate Support
68-065.............. us.
68-050....c00c00 Canada
6 96-927 i Washer, Flat, 1/4”, Chrome, .625" 0.d.
7 96-806 .............. BHSCS 1/4™-20 x 3/4”
8 96-865 .............. Nut, Acorn, Chrome
9 96-936.............. Washer, Lock, 1/4”, Chrome
10 {17 Screw, roundhead, #10-32 x 3/8” w/Housing Only
1 96-082.............. SHCS, 5/16™18 x 1" w/hole
12 66-027 .............. Bulb, Replacement 1156
13 | —— Gasket, Turn Signal
14 68-007 .............. Lens, Turn Signal
15 66-028............... Bulb, Replacement, 1157
16 09-350.............. Gasket, Replacement, Taillight Lens
17 68-004 .............. Lens, Taillight
18 96-550.............. Screw, Taillight, Lens
19 68-003.............. Housing, TurnSignal, Left N/A
20 96-230.............. Screw, #4 x 3/8” Phillips FlatHead sms, z
21 68-002.............. Housing, Turnsignal, Right N/A
22 &S 1 Rubber Mount, Taillight
23 66-061.............. Complete Taillight/TurnSignal Assembly
24 66-063.............. Complete Turnsignal, Left
25 66-064 .............. Complete Turnsignal, Right
26 66-025.............. Turnsignal Kit (includes #24/25)
27 68-001............. Taillight Body N/A
28 68-008.............. Reflector, Left
68-009.............. Reflectar, Right

29 68-010.............. Taillight Wire



HEADLIGHT & HOUSING (SCOUT)




INDIAN PARTS CATALOG HEADLIGHT & HOUSING (SCOUT)

15-9

No. Part Description

1 68-126............... Teardrop Headlight

2 66-010.............. Gasket

- Inner Ring

T Inner Ring Rubber

5 66-087 .............. Bulb

6 66-008 .............. Lens

. Outer Ring, Chrome

8 e Screw, Outer Ring

9 97-110............... Nut, Nylock, 5/16™18

10 96-228 .............. Washer, Internal, Star, 5/16” 2

11 41-210............... Spacer, 5/1671.d. x 1/2” 0.d. x 1/4” length
12 96-082.............. SHCS, 5/16™18 x 1% w/center hole

13 66-039.............. Mount Turn Signal Left

14 66-038 .............. Mount Turn Signal Right

15 7-121 visinsss SHCS, 1/4-20 x 3/4

16 66-063.............. Turnsignal, Left Rear, Right Front

17 66-064 .............. Turnsignal, Right Rear, Left Front/

18 s Screw, #4 3/8 Phillips Flathead

19 66-027 .............. Bulb

20 na.....................Gasket, Turnsignal

21 68-007 .............. Lens, Turnsignal

22 66-023 .o Mount, Headlight

23 97-130.............. SHCS, 3/8-16 x 14~

24 95-125, i Nut, Nylock, 3/8™-16

25 96-895.............. Washer, Flat, 3/8”

26 96-889.............. SHCS, 3/8-16 x 1%~

2L sassesgesies Grommet

28 94-490.............. Connector, Male, .250" tab, 22-18 AWG
29 86-321 .ciniva BHSCS, #6-32 x 1/27, Stainlesss Steel, Polished



HEADLIGHT & HOUSING (CENTENNIAL SCOUT/SPRIT)

15-10




INDIAN PARTS CATALOG HEADLIGHT HOUSING (CENTENNIAL SCOUT/SPIRIT)

15-11

No. Part Description

1 66-083.............. Black Headlight Shell, Centennial Scout
......................... Chrome Headlight Shell, Spirit

2 96-700.............. Nut, Jam, 3/8™-24

3 96-912.....cc00500. Washer, Star, External, 3/8”

4 cnemesm Grommet, Rubber

5 66090 .00 Wiring, Harness, Headlight

6 66-097 .............. Stud, Mounting

7 66-089............. Boot, Rubber, Lens

8 94-490.......00000 Female Connector .280" tab width, 22-18 awg

9 I S E—— Retainer, Bulb, Wire

10 66-087 .............. Bulb

11 66-088 .............. Retainer, Lens, Wire

£ Lens, Headlight

13 66-042.............. Ring, Beauty, Outer

14 66-043.............. Screw, Headlight Ring

15 [T ) Headlight Assembly, Black Housing, Centennial Scout
66-024 .............. Headlight Assembly, Chrome Housing, Spirit

16 96-247 .............. Spacer, 1.2070.d., .457 |.d., .25 thick

17 66-051-02......... Bracket, Headlight, Chrome

18 96-725 .00 Nut, Nylock, 3/8™-16

19 96-895............00c Washer, Flat, 3/8”

20 96-889.............. Bolt, SHCS, 3/8™-16 x 1%~

21 96-248 .............. Spacer, .8070.d., .4571.d., .40 thick

22 96-938.............. Washer, Lock, 3/8”

23 96-867 .............. Nut, Hex, 7/16™14, z5

24 97-110.............. Nut, Nylock, 5/16™18

25 96-228.............. Washer, Internal, Star, 5/16", z

26 41-210 .............. Spacer, 5/167i.d. x 1/2” 0.d. x 1/4” thick

27 66-039.............. Mount, Turnsignal, Left

28 66-038.............. Mount, Turnsignal, Right

29 96-082.............. Bolt, SHCS, 5/16™18 x 1%" w/center hole

30 97-121 e Bolt, SHCS, 1/4"-20 x 3/4~

31 39-021 .............. Mount, Headlight

32 972130 ncvnsins Bolt, SHCS, 3/8™-16 x 114"

33 66-063.............. Turn Signal, right front/left rear

34 66-064 .............. Turn Signal, left front/right rear

35 96-230....cc.0000c: Screw, #4 x 3/8” Phillips flat Head

36 66-027 .............. Bulb

37 1] ¢ R Gasket, Turn Signal

38 68-007 ..ooee... Lens, Turn Signal



k.
L8]]
—
N

REAR TURNSIGNALS AND TAILLIGHT (SCOUT)

G




INDIAN PARTS CATALOG REAR TURNSIGNALS AND TAILLIGHT (SCOUT)

1513

No. Part Description
1 26-151.............. License Plate Mounting Kit
2 | . Hardware Kit

Nut, Nylock, 1/4™-20
Washer, Flat, 1/4”,.750" 0.d.
SHCS, 1/4™-20 x 7/8~

VA nimaion Mount, Rubber, Thick, License Plate
68-059.............. Reflector, Red
5 Reflector, License Plate Support
68-065......c000:04 u.s.
68-050..............Canada
6 96-927 ... cmmuie Washer, Flat, 1/47, Chrome, .625" 0.d.
7 96-806.............. BHSCS 1/4-20 x 3/4~
8 96-865............... Nut, Acorn, Chrome
9 96-936.............. Washer, Lock, 1/4” Chrome
10 N Screw, roundhead, #10-32 x 3/8” w/housing only
1 96-076...........nc Bolt, 5/16™24 x 2", Drilled, Grade 8
12 66-027 .............. Bulb, Replacement 1156
13 11 Gasket, Turn Signal
14 68-007 .............. Lens, Turn Signal (Comes w/screw No. 10)
15 66-028 .............. Bulb, Replacement 1157
16 09-350 .00 Gasket, Taillight Lens
17 68-004 .............. Lens, Taillight
18 96-500.... 0000000 Screw, Taillight, Lens
19 96-858 .............. Nut,
20 96-230............. Screw, #4 x 3/8” Phillips Flathead sms, z
21 96-228.............. Washer, Star, Internal Tooth, 5/167, Zinc
22 66-053 .............. Gasket, Taillight Body
23 66-020.............. Mount, Turn Signal Right
24 09-022.............. Gasket, Turn Signal, Right
25 09-021.............. Gasket, Turn Signal , Left
26 66-019.............. Mount, Turn Signal Left
27 N/ R s Taillight Body
28 B6-062......00050.c Taillight Housing Assembly
29 68-008............. Reflector, Left N/A
68-009.............. Reflector, Right N/A .
30 66-063 .............. Complete Turnsignal RF/LR (includes 12-14, 20, 29)
31 66-064 .............. Complete Turnsignal LF/RR (includes 12-14, 20, 29)

32 6620250005 Turnsignal Kit (includes 30 & 31)



WHEELS

SECTION 16



FRONT WHEEL (CHIEF/SPIRIT)




INDIAN PARTS CATALOG

FRONT WHEEL (CHIEF/SPIRIT) 163

No. Part Description
1 22-170 ... Rim Strip 16", side valve
2 22-110.............. Tire, Front, 130-90-16 67H, Firestone, Chief
22125 ciinione Tire, Front, White Wall, MT-90H-16 74H, Maxis, Centennial Chief
21-024............. Tire, Front, Indian Branded, MT90-16 71H, Avon, Spirit
3 224182.............. Inner Tube 16~ Side Valve, 5.00/5.10" x 16 TRG
4 a1 . Wheel, Front, 167, Assembly (Rim, Hubs, Spokes & Race)
5 50-102.............. Rotor Brake Front
6 96-055.............. Bolt, 5/16™-3/4"
7 A0=029.. v Dust Shield
8 56-030..............Speedometer Drive Unit
9 24-334..i Seal
10 24-333.............. Bearing & Race
1" 23057 iz, Spacer, Bearing, 4.420”
23-050.............. Spacer, Bearing, 4.425"

23-051.............. Spacer, Bearing, 4.430"



REAR WHEEL (CHIEF/SPIRIT)

164
-/




INDIAN PARTS CATALOG

REAR WHEEL (CHIEF/SPIRIT)

No. Part Description

1 22170 coismiini Rim Strip 16, Side valve
2207 s Rim Strip 167, Center valve

2 22-100.............. Tire, Rear, 130/90-16 73H, Firestone, Chief Standard
22-130.............. Tire, Rear, Whitewall, MT90-16R 74H TL, Maxis, Chief Centennial/Two-Tone Spirit
21-024 .............. Tire, Rear, Indian Branded, Avon, MT90-16R 71H, Spirit

3 22-182 ..o Inner Tube 167, Side valve

4 96-960.............. Cotter Pin 1/8"x 14", Zinc

5 96-859.............Nut, Slotted 5/8”- 18

6 96-928.............. Washer, flat 5/8” SAE Thick

7 97-479 ... Spacer, Rear wheel, 1%™-3/4"x 1/2~

8 96-054 .............. BHSCS, 3/8-16 x 17

9 50-103............ Rotor, Brake, Rear

10 32-111 ... Spacer, .537" thick

11 21-970.............. Wheel, Rear, 60 Spoke, Assembly (Rim, Hub, Spokes & Race),

Chief/Centennial Chief/Spirit

12 77-040.............. Pulley

13 96-057 ............. SHCS, 716™14 x 1~

14 24-042 ... Spacer, Axle, 14~

15 27 G | T—, Axle, Rear

16 72-030.............. Belt, Rear, 130T

17 24-333............. Wheel, Bearing & Race Set

18 24-334 .............. Seal, Wheel

19 97-479....ccenu... Spacer, Axle, 1/2” Length

20 24-044 ............ Spacer, 190" thick

21 232097 e Spacer, Bearing, 4.420”
23-050.............. Spacer, Bearing, 4.425”

23051 ... iinnss Spacer, Bearing, 4.430”



FRONT WHEEL (SCOUT/CENTENNIAL SCOUT)




INDIAN PARTS CATALOG

FRONT WHEEL (SCOUT/CENTENNIAL SCOUT)

No. Part Description
1 a1 1 ) I, Wheel, Front, 197, Assembly (Rim, Hubs, Spokes & Race), Scout
21-114 Wheel, Front, 197, Black Anodized,
Assembly (Rim, Hubs, Spokes & Race), Centennial Scout
2 <Pt i [ (—— Spacer
3 50-102............... Rotor, Brake, front
4 96-606 .............. BHSCS w/Patch, 5/16™18 x 14"
5 56-029.............. Dust Seal, Drive Unit
6 56-033.............. Drive Unit, Speedometer, 19
7 24-334 ............ Seal, Wheel
8 24-333.............. Bearing & Race (set)
9 22-106.............. Tire, Front, 4.10™19", Avon, Scout & Centennial Scout
10 22-185 ..o Tube, Front, 3.2573.574.10™19", Center valve
1 22T Rim Strip, 197, Center valve
12 96-214 ............. Spacer, Bearing

96-215.............. Spacer, Bearing



REAR WHEEL (SCOUT/CENTENNIAL SCOUT)




INDIAN PARTS CATALOG REAR WHEEL (SCOUT/CENTENNIAL SCOUT)
No. Part Description
1 L IS [—— Rim Strip 167, Center valve
22170 ..o Rim Strip 167, Side valve
2 57 L {1 —— Tire, Rear, 130/90-167, Avon, Blackwall, Scout
3 22183 i Inner Tube, 16", Center valve, Scout
22:182. ... Inner Tube, 16", Side valve, Centennial Scout
4 96-960.............. Cotter Pin 1/8” x 114", Zinc
5 96-859.............. Nut, Slotted 5/8-18
6 96-928 .............. Washer, Flat 5/8” SAE Thick
7 QT4TT cvvcvvinnins Spacer 1.125” 0.d x .760”i.d. x .75” length, Rear Wheel, Black Powder Coat
8 96-800.............. BHSCS, 3/8™16x 1"
9 50-103.............. Rotor, Brake, Rear
10 50-987 .............. Spacer
1 96725 e Nut, Nylock 3/8-16
12 21-002.............. Wheel, Rear, Assembly (Rim, Hubs, Spokes & Race), Scout
21-113 Wheel, Rear, Black Anodized,
Assembly (Rim, Hubs, Spokes & Race), Centennial Scout
13 96-867 .............. Nut, Hex, 7/16™14
14 96-938.........c.c... Washer, Lock, 7/16”
15 77-040.............. Pulley
16 96-057............... SHCS 7/16™-14 x 1”7
17 97-479.............. Spacer, 16™-3/4"x 1/2”
18 24-042............... Spacer, Axle 14"
19 24-016.............. Axle, Rear, Black
20 72-030.............. Belt, Rear, 130T
21 P4-338: Wheel, Bearing & Race Set
22 24-334............. Seal, Wheel
23 23087 e Spacer, Bearing, 4.4207
23-050 000000 Spacer, Bearing, 4.425”
V|15 [R— Spacer, Bearing, 4.4307




FENDERS

SECTION 17



FRONT FENDER (1999-2000 CHIEF)




INDIAN PARTS CATALOG

FRONT FENDER (1999-2000 CHIEF)

No. Part Description
1 66-037.............. War Bonnet Light (Supercedes all others)
2 66-015.............. Bulb, Front Fender (10-Pack)
3 96-919.............. Washer, 5/167 thin, Flat
4 96-060.............. SHCS, 5/16™18 x 1%~ w/patch
5 29:970 ..oiniiind Chrome Fender Trim
6 F1280 s 1/8” Rubber Grommet
7 96-991.............. Washer, Nylon 1/4”
8 61130000000 Cable Guide
9 96-920.............. Washer, Flat, A.N., Thin, 1/4” Chrome
10 96-865.............. Nut, Acorn, 1/47-20, Chrome
1 96-812.............. Bolt, Hex, 1/4™-20 x 3/4”
12 96-894 .............. Washer, Flat, 1/4”
13 s Se . L C— Rubber Pad (cut to size)
14 09-033.............. Gasket, Rubber
15 Front Fender By Color
26-069.............. Millenium
26-070.............. Red
26-071............... Black
26-072........ Red / Cream
26-073......ccc0cu. Yellow / Cream
26-074.............. Maroon / Cream
26-079 ... ciiine Black / Grey
26-080..............Red / Black
26-081............. Medium Metallic Red / Black
26-082.............. Dark Metallic Red / Grey
26-083.............. Medium Metallic Blue / Grey
26-084 .............. Dark Metallic Blue / Cream
26-085............. Black/Cream
26-086.............. Blue
26-087 .......o...... Dark Blue / Light Blue
26-088.............. Double Mocha
26110 i Raw

26-129.............. Silver / White



FRONT FENDER (2001 CHIEF)

174
—/




INDIAN PARTS CATALOG

FRONT FENDER (2001 CHIEF)

No. Part Description

1 66-037 .............. War Bonnet Light

2 66-015............ Replacement Bulb

3 96-819 ...ccocviins Washer, 5/16” thin, Flat

4 33-197.............. Bolt, 5/16™18 x 14~

5 29-970.............. Chrome Fender Trim

6 41-285.............. 1/8” Rubber Grommet

7 96-876.............. SHSC, 5/16™18 x 3/4”

8 33-198 .............. Nut, Flange, Zinc, 5/16-18

9 09-033.............. Gasket, Rubber

10 Fender By Color
89-104.............. Yellowstone / Aspen White
89-094 .............. Black Hills Black
89-105.............. Redrock / Aspen White
89-100.............. Nashville Green / Bonneville Silver

89-070.............. Centennial Chief




REAR FENDER (CHIEF)

#11 (isolation kit)




INDIAN PARTS CATALOG

REAR FENDER (CHIEF)

No. Part Description
1 0197 s Bolt, Shoulder, Torx Drive
2 96-918 ............ Washer, Conical, Large, 3/8”
3 96-895............... Washer, Flat, 3/8”
4 96-198.............. Washer, Rubber
5 96=817 o500 Bolt, Hex, 1/2™-13 x 14~
6 96-902 .............. Washer, Lock,1/2”
7 96-892............... Washer, Flat, 1/2”
8 26-186.............. Pad, Isolation, Left
9 LT | 7 Pad, Isolation, Right
10 29-970............... Chrome Strip
11 26-215.............. Isolation Kit
12 ‘99-'00 Rear Fenders By Color
Without Mounting Holes for Saddle Bags With Mounting Holes for Saddle Bags
26-092.............. Black 26-090  Millenium
26-255..............Red 26-091  Red
26-256 ............. Red/Cream 26-093  Red/Gream
26-257 .............. Yellow/cream 26-094  Yellow/Cream
26-298 .....o00000s Maroon/Cream 26-095  Maroon/Cream
26-259 ... Black/Gray 26-096  Black/Gray
26-260.............. Red/Black 26-097  Red/Black
26-261 ............ Medium Metallic Red/Black 26-098  Medium Metallic Red/Black
26-262 .............. Dark Metallic Red/Gray 26-099  Dark Metallic Red/Gray
26-263.............. Medium Metallic Blue/Gray 26-106  Medium MetallicBlue/Gray
26-264 .............. Dark Metallic Blue/Cream 26-107  Dark MetallicBlue/Cream
26-265 ..............Black/Cream 26-108  Black/Cream
26-266.............. Blue 26-109  Blue
26-267 .............. Dark Blue/Light Blue 26-116  Dark Blue/ Light Blue
26-268............ Double Mocha 26-117  Double Mocha
26-786 i Raw 26-128  Silver/White
26-236 Raw
89-072  Black/Gold
89-096  Black
12 2001 Rear Fenders by Color With Mounting Holes for Saddle Bags
89-096.............. Blackhills Black
89100 ccncinis Nashville Green/Bonneville Silver
89:102: 005 Red Rock/Aspen White
89-103...ccc0000iiss Yellowstone/Aspen White
13 Vehicle Emission Control Label

99-949.........cn California, 2001
H8-048........ 49 State, 2001
L2 California, 2002

99-994........0 49 State, 2002




FRONT FENDER (2001 SCOUT/CENTENNIAL SCOUT)

178
-/

00005-A




INDIAN PARTS CATALOG

FRONT FENDER (2001 SCOUT/CENTENNIAL SCOUT) 179

No. Part Description
1 66-037.............. Light, Front Fender, New Style
2 66-015.............. Bulb, Front Fender (10-Pack)
3 09-033 ..o Rubber gasket
4 41-285.............. Grommet, 1/871.D.
5 Front fender by color, Scout

26-044 .............. Black

26-045.............. Silver

26-046 .............. Yellow

26-047.............. Blood red

26-048............... Tangerine

26-282.............. Burgundy

26283 i Flint black

26-284 .............. Cobalt blue

26-285. 000000 Pearl white

Front fender by color, Centennial Scout
26-044 .............. Black
89-116.............. Cream with red pin stripe

6 BB sl Hex Bolt, 5/16™18 x 1/2”



REAR FENDER (SCOUT/CENTENNIAL SCOUT)

17-10
-/




INDIAN PARTS CATALOG

No. Part Description
1 16-111 .............. Left Strut
2 3 (5 o - —— Right Strut
3 96-123.............. Grommet, Rubber, 3/8”i.d. x 1/2” Groove 0.d. x 5/8” 0.d.
4 97-080.............. BHCS 3/8™16 x 3/4”
5 96-701 .............. Rivet, 3/16” x 1/4” Grip Range, #64
6 2 14— Mud Flap
7 96-199.............. 12713 x 147
8 96-909.............. Washer, Lock, Internal, 1/2”
9 Fender by Color, Scout
26-007 .............. Raw
26-037 .............. Black
26-038.............. Silver
26-039.............. Yellow
26-040.............. Red Rock
26-042.............. Tangerine Orange
26-278............... Burgundy
26-279.............. Flint Black Metallic
26-280.............. Cobalt Blue
2620 White
Fender by Color, Centennial Scout
26-037 .............. Black
89-117....coee. Cream with red pin stripe
10 16-240.............. (Not shown) Service Kit, Scout Rear Fender Cross Member,
includes #11 (qty 1), #12 (qty 6), #13 (qty 2)
11 26-407 .............. Cross Member, Scout
12 96-931............. BHSCS, 3/8™16 x 17, Chrome
13 96-999.............. Washer, 3/8”, Chrome

REAR FENDER (SCOUT/CENTENNIAL SCOUT)



17-12

FRONT FENDER (SPIRIT)

G




INDIAN PARTS CATALOG
No.

Part Description

FRONT FENDER (SPIRIT)

Fender, Spirit

B078.....ces, Seattle Silver
89-076.............. Monterey Blue
o1 (0T 7 E—— Springfield green

89-078.............. Sedona red




REAR FENDER (SPIRIT)

‘17-14}




INDIAN PARTS CATALOG

REAR FENDER (SPIRIT)

No. Part Description
1 96-260............... T-stud, wire tie and base
2 28138 iy Debris deflector
o 96-123.............. Grommet, 3/8”id x 1/2” groove x 5/8" od
e Rear fender
89-074...........c.. Seattle Silver (Flint black metallic)
89-080............. Monterey Blue
89-081.............. Springfield Green
89-082 ... s Sedona Red
89-165.............. Black/Cream with gold pinstripe
89-166............... Black/Red with gold pinstripe
89-167 ............. Red/Cream with gold pinstripe
89-168............... Black/Silver with silver pinstripe
5 97-080.............. Screw, button head socket cap, 3/8™-16 x 3/4”
6 90-474.............. Strut, black
7 96-199 .......00ns Screw, button head socket cap, 1/2-13 x 1"~
8 96-909.............. Washer, 1/2” internal star lock
9 96-278.............. Tape, VHB 1/2” wide



FUEL TANK

SECTION 18



FUEL TANK (CHIEF)

1 - Gas Cap Set




INDIAN PARTS CATALOG

FUEL TANK (CHIEF)

No. Part Description

1 26-075.............. Fuel Cap Set

2 26-076.............. Fuel Cap Right

3 26-077 .............. Fuel Cap Left

4 96-845.............. Bolt, Hex 5/16™-24 x 14”

5 96-841 .............. Bolt, Hex, 5/16™18 x 1~

6 96-905.............. Washer, Lock, 5/16”

7 96-923.............. Washer, Flat, 5/167i.d. x 17 x 1/8" thick
8 26-398.............. Grommet & Bushing, set of 6
9 26-399 ... Bushing

10 [T R—— Washer, Flat, 5/16”

11 96-876.............. Bolt, SHCS, 5/16™18 x 3/4”

12 96-051 ...oeeeee Hose, 1/4”

13 96-778............... Zip-tie, 67

14 96-024 .............. Clamp, Pinch, #140

15 96-892.............. Washer, Flat, 1/2”

16 96-052 ....Clamp, Screw Type, 1/4”

17 26-312 ........... Petcock (Supercedes other models)

18 26-313.............. Filter

19 29-965 ..o Emblem, Tank, (set for 1999 & 2000 Chief)
26-204 .............. Decal, set, gold, Tank, Millenium Chief, Silvercloud Chief
26-205'....c.0u0000. Decal, set, gold, Tank, (set for 2001 Chief)
20:206:.... o000 Decal, set, silver

20 29-909..............Mount, Upper Tank

21 29-901 .............. Mount, Lower Tank

22 26-050.............. Tank, Mounting Kit

23 26-143.............. Hose, 5/16"x 6~

24 26-144............... Hose, 5/16"x 11”7

25 26-145.............. Sleeve, Heat Restistant

26 NIA s Plug, Rubber

27 Fuel Tank, Set by Color, '99-'00 Model Fuel Tank, Set by Color, 2001 Model
26-000.............. Raw 89-106  Yellowstone/Aspen White
26-054 ........... Black 89-095  Black Hills Black
26-058 .............. Black/Grey 89-107  Red Rock/Aspen White
26-059......ccc... Red/Black 89-098  Nashville Green/Bonneville Silver
26053 ..ooovon Red 26-237  Centennial Chief
26-055............... Red/Cream
26-056.............. Yellow/Cream
26-057 .............. Maroon/Cream
26-060.............. Medium Metallic Red/Black
26-061.............. Dark Metallic Red/Grey

- 26-062............. Medium Metallic Blue/Grey

26-063.............. Dark Metallic Blue/Cream
26-064............... Black/Cream
26-052 .............. Millenium
26-065............... Blue
260008 5iv0svsminuias Dark Blue/ Light Blue

26067 00000 Double Mocha



FUEL TANK (SCOUT/CENTENNIAL SCOUT/SPIRIT)

184

1 - Gas Cap Set




INDIAN PARTS CATALOG

FUEL TANK (SCOUT/CENT. SCOUT/SPIRIT)

No Part Description

1 26070 sovs im0 Fuel Cap, Set

2 26-076.............. Fuel Cap, Right

3 Pis I 8 R Fuel Cap, Left

4 96-845 .............. Bolt, Hex, 5/16™24 x 114~

5 96-841 ....Bolt, Hex, 5/16™18 x 1~

6 96-905.............. Washer, Lock, 5/16”

7 96-923 ..............Washer, Flat, 5/16”1.d. x 1" x 1/8” thick

8 26-398.............. Grommet & Bushing, Set of 6

9 26399000 Bushing

10 96-89%6 .............. Washer, Flat, 5/16”

11 96-840............... Bolt, 5/16™-18 x 3/4”

12 96-051............. Hose, 1/4”

13 96-778............... Zip-tie 67

14 96-024 .............. Clamp, #140

15 96-892 .............. Washer, Flat, 1/2”

16 96-052 ............. Clamp, Screw Type, 1/4”

17 26-312 o Petcock

18 26-313 .............. Filter

19 26-204 .............. Decal, Gold
26-212 ..o Centennial Scout Decal, Left
26-213 .............. Centennial Scout Decal, Right
26-193.............. Spirit Decal, Gold, Left
26-188.............. Spirit Decal, Gold, Right

20 AL S 0L R— Mount, Upper, Tank

21 29:901 .occoiuiins Mount, Lower, Tank

22 26-00000mn Tank, Mounting Kit

23 26-143 .............. Hose, 5/16"x 6~

24 26-144 ............. Hose, 5/16"x 117

25 26-145...............Sleeve, Heat

26 | 1/ O —— Plug, Rubber

7 Sy Lover st T Sl o
T 0.060"x 1.00"x 1.5”SS 96-017 ... Black
96-226.vv00055005: 0.100"x 1.00"x 1.5”SS 89-134 Ereiait

28 Fuel Tank, Sets by Color, Scout, 3.5 Gallon Fuel Tanks, Sets by Color,
26-005.............. Raw Spirit, 4.75 Gallon
L Black 89-073............. Monterey Blue
26-018 oo, Silver 89-079.............. Springfield Green
26-019 ... Yellow 89-083.............. Flint Black
26-021 oo, Blood Red 89-084 .............. Sedona Red
26-027 oo Tangerine Orange {0 o [V [E— Red/Cream
96-975 oo Flint Black 89-169......coivin Black/Cream
26-274 .....oocooee. Burgundy 89170, Black/Red
Ly o S Pearl White 89-172 v, Black/Silver

26-276 .............. Cobalt Blue 89-289.....ccc.000n Blue/USA Flag



SECTION 19



SWINGARM (99-01 CHIEF)

19-2

00001-A




INDIAN PARTS CATALOG SWINGARM (99-01 CHIEF)

No. Part Description

1 96-812............. Bolt, hex, 1/4™-20 x 3/4”

2 96-894 .............. Washer, flat, 1/4”

3 21 ) ) Fender Extension, Standard, Black

4 96-858.............. Nut, nylock, 5/16™24

5 96-896.............. Washer, flat, 5/16”

6 18-032.............. Adjuster, axle

7 16-005.............. Bearing, spherical

8 16-160....00.00 50000 Spacer, 3/471.D. x 1%” 0.D. x 1/4" thick

9 96-880.............. SHCS, 3/8™-24 x 1%~

10 96-900.............. Washer, flat, thick, 3/871.D.

1 49-015............. Torque arm

12 96-895.............. Washer, flat, 3/8”

13 96-926.............. Nut, nylock, 3/8™24

14 16=214 ....covviiia Shock absorber (1999-2000 models)
16-213 ... Shock absorber (2001 models)

15 16-010.........c.... Bolt, hex, 1/2-13, 5/8” dia shoulder, x 1.2 shoulder length

16 16-011 sccoiinnias Washer, flat, 5/8”

17 18-035...ceee. Covers, Swingarm Pivot Bolt

18 NIB oeciiesn Screw, set, M6-1 x 6mm

19 96-815.............. Bolt, hex, 3/4™-16 x 3"

20 96-913............... Washer, lock, internal, 3/4”

21 16-070.............. Pivot tube

22 96-853.............. Nut, hex, 1/4™-20

23 96-903.........c00. Washer, lock, 1/4”

24 96-940.............. Clamp, cable (Chief)

25 16-04B....ccninnis Swingarm, 2000 model year
16-138.............. Swingarm, 2001 model year

26 172023 .coovivesitons Bumper stop



ENGINE & TRANSMISSION MOUNTS, FRAME (CHIEF)




INDIAN PARTS CATALOG

ENGINE & TRANSMISSION MOUINTS, FRAME (CHIEF)

No. Part Description

1 96-851 .............. Nut, hex, 1/2-13

2 96-902.............. Washer, lock, 1/2”
97-481..............Spacer, 3/16" thick, 1/2"i.d. x 1%" 0.d.
97-483.............. Spacer, 1/4” thick, 1/27i.d. x 14" 0.d.
97-482.............. Spacer, 5/16” thick, 1/27i.d. x 114" 0.d.

4 96-834.............. Bolt, hex, 3/8™16 x 114"

5 /A v Nut, flanged, 8M-1.25

6 loe L —— Nut, 1/4™-20

7 96-903............. Washer, lock, 1/4”

8 96-8%4............... Washer, flat, 1/4”

9 95-073..c.5leive. Wire, horn ground and lead

10 96-812 .o Bolt, hex, 1/4™20 x 3/4”

11 94-065...............Horn with cover

12 04-089 .0 Cover, horn

13 96-943.............. Guide, cable, 1/4"x 3/8”

14 7108 ciininis Bolt, hex, 1/2™-13 x 24"

15 96-893.............. Washer, flat, 1/2”

16 96-000 o0 Washer, flat, thick, 3/8”1.D.

17 96-904 .............. Washer, lock, 3/8”

18 16-018.............. Engine mount, top

19 16-045.............. Frame, 2000 model year
16-105......cc.o.. Frame, 2001 model year

20 96-039.............. Bolt, hex, 3/8™-24 x 3%4", grade 8

21 96-900.............. Washer, flat, thick, 3/871.D.

22 96-074 .............. Nut, flanged, 3/87-24

23 96-042.............. Bolt, hex, 3/8™-24 x 2, grade 8

24 96-926 .............. Nut, nylock, 3/8™-24

25 96-895.............. Washer, flat, 3/8”

26 10-100.50:0000500 Transmission mount

27 96-836.............. Bolt, hex, 3/8™-24 x 14", grade 5

28 41060 ..c.000000 Buddy Pegs (set)

29 96-909.............. Washer, 1/27, Lock, Internal

30 96-075.............. FHSCS, 1/2-13 x 14"

31 19-941 .............. Race, Steering Stem



SEAT (CHIEF)




INDIAN PARTS CATALOG

No. Part

SEAT (CHIEF)

96-914 ..............
96-805..............
TR | —
96-894 ..............
10 62-032........c.....

O oo ~N O

BHSCS, 1/4™-20 x 3/4", chrome
Washer, lock, 1/4”, chrome
Washer, flat, 1/4”, chrome
Seat, Front, 1999-2000

Seat, Rear, 1999-2000

Washer, flat, 1/4”, nylon
Washer, flat, A.N., 1/2, chrome
BHSCS, 1/2-13 x 3/4”, chrome
BHSCS, 1/4™-20 x 3/4”

Washer, flat, 1/4”

Bracket, seat



SWINGARM (SCOUT/SPIRIT)




INDIAN PARTS CATALOG SWINGARM (SCOUT/SPIRIT)

No. Part Description

1 96-812 .c.civimie Bolt, hex, 1/4™-20 x 3/4~

2 96-8%4............. Washer, flat, 1/4”

3 2T 1) 3 [, Fender extension, standard, black
4 2L Nut, nylock, 5/16™-24

5 96-89............. Washer, flat, 5/16”

6 18-032............. Adjuster, axle

7 16-005............. Bearing, spherical

8 16-180 <...icin00 Spacer, 3/4"1.D. x 1%”0.D. x 1/4~
9 96-880............. SHCS, 3/8™-24 x 14"

10 900 Washer, flat, thick, 3/8”1.D.

11 49-015............. Torque arm (Heim Joint, 3.5" subassy)
12 96-895............. Washer, flat, 3/8”

13 96-926............. Nut, nylock, 3/8™-24

14 16-218...cocieee Shock absorber

15 16-010......ccc0.0. Bolt, hex, 1/27-13, 5/8” dia shoulder, x 1.2 shoulder length
16 16-011.............Washer, flat, 5/8”

17 18-035............. Cover, swingarm pivot

18 NA oo Screw, set, M6-1 x 6mm

19 96-815...0 Bolt, hex, 3/4™16 x 3~

20 96-913............. Washer, lock, internal, 3/4”

21 16-070............. Pivot tube

22 96-893...ine Nut, hex, 1/4™-20

23 96-903 ... 0104 Washer, lock, 1/4”

24 16-003............. Swingarm

25 16-076............. Guard, Belt

26 96-898............. Washer, flat, 5/16”, chrome

27 96-038............. BHSCS, 5/16™24 x 1/2”, chrome
28 17-022 ...cocniins Bumper stop



ENGINE & TRANSMISSION MOUNTS, FRAME (SCOUT/SPIRIT)




INDIAN PARTS CATALOG

ENGINE & TRANSMISSION MOUNTS, FRAME (SCOUT/SPIRIT)

No. Part Description

1 96-851.............. Nut, hex, 1/2-13

2 96-902.............. Washer, lock, 1/2”

3 TS S Spacer, 3/16” thick x 1/8”1.d. x 14" 0.d.
D7-482 .. Spacer, 1/4" thick x 1/271.d. x 147 0.d.
97-483.............. Spacer, 5/16” thick x 1/2”1.d. x 14" 0.d.

4 96-834.............. Bolt, hex, 3/8™16 x 14"

5 96-904.............. Washer, lock, 3/8”

6 a0 Washer, flat, thick, 3/8” I.D.

7 94-007 .............. Mount, coil/engine

8 96-940.............. Cable guide, 3/8”

9 06-805 .cvooineniis Washer, flat, 3/8

10 96-855.........ccnn Nut, hex, 3/8~-24

1 85-379...ccocusive Coil

12 94-008.............. Cover, coil

13 B9 v SHCS, 1/4™-20 x 1%~

14 95-381.............. Mount, plate, coil

15 97-105.............. Bolt, hex, 1/2-13 x 214"

16 96-893......- o0 Washer, flat, 1/2”

17 96-836.....c.000 Bolt, hex, 3/8™24 x 14"

18 96-927 ............. Washer, flat, 1/4”, chrome

19 96-806 ............. BHSCS, 1/4-20 x 3/4” chrome

20 94-066 .............. Horn

21 96-G39 ..o Bolt, hex, 3/87-24 x 34", grade 8

22 96-074 .............. Nut, flanged, 3/8™24

23 96-042.............. Bolt, hex, 3/8™-24 x 27, grade 8

24 16-074 .............. Frame, 2001 model year

25 B6-075 .ccsvs FHSCS, 1/2-13 x 147

26 96-909....c0n Washer, lock, internal, 1/2”

27 41-060.............. Buddy pegs, set

28 O6-926 ... Nut, nylock, 3/8™-24

29 10-100..........c.c. Transmission mount

30 DG-H30 ..o Bolt, hex, 3/8™-24 x 14", grade 5

31 C19-941 ............. Race, Steering Stem



SEAT (SCOUT)




INDIAN PARTS CATALOG

SEAT (SCOUT)

No. Part Description

1 96-806.............. BHSCS, 1/4™-20 x 3/4", chrome
2 96-936............... Washer, lock, 1/4”, chrome

3 96927 .ci0iveinnnsd Washer, flat, 1/4”, chrome

4 BZ-062.....c0 Seat

5 96-991 .............. Washer, flat, 1/4”, nylon

6 96-914............. Washer, flat, A.N., 1/4”, chrome
7 06805 ..o BHSCS, 1/2"-13 x 3/4”, chrome
8 P70 s BHSCS,1/4™-20 x 3/4”

9 96-894 .............. Washer, flat, 1/4”

10 02:-032 0 Bracket, seat



ELECTRICAL

SECTION 20



STARTER & JACKSHAFT (CHIEF/SCOUT/SPIRIT)




INDIAN PARTS CATALOG

STARTER & JACKSHAFT (CHIEF/SCOUT/SPIRIT)

No. Part Description

1 .t £ U R— Starter, Black
94-090.............. Starter, Polished

2 71-480.............. Jackshaft Assembly

3 (oL e Mm— Lock Tab

4 BEABY i Bolt, SHCS, w/patch, 5/16"x 2

5 96-905............... Washer, Lock, 5/16”



204

STATOR / ROTOR (CHIEF/SCOUT/SPIRIT)

.225" Thick, for dry clutch only
Use .150" thickness for wet clutch




INDIAN PARTS CATALOG STATOR / ROTOR (CHIEF/SCOUT/SPIRIT)

No. Part Description

1 94-079.............. Stator with Screws, 32 Amp, Single phase
2 94-102.............. Rotor with washers




@ TIMING PLATE (CHIEF/SCOUT/SPIRIT)




INDIAN PARTS CATALOG TIMING PLATE (CHIEF/SCOUT/SPIRIT)

No. Part Description

1 00-120 .oeccoeminiia Rotor Cup

2 00421 ooniinines Bolt, Ignition Rotor
3 =150 isis Timing Plate

4 A0 L1 5L ——— Screw, Timing Plate



BATTERY (CHIEF)




INDIAN PARTS CATALOG BATTERY (CHIEF)

No. Part Description

1 (1¢: E I —— Battery, Maintenance Free
2 95-940.............. Rubber tie-down

3 26-404 ..............Battery Tray

4 95-943 .............Pad (cut to size)



BATTERY SCOUT/SPIRIT (2001)
20-10

Front of motorcycle

__To oil bag

’

To oil bag




INDIAN PARTS CATALOG BATTERY SCOUT/SPIRIT (2001)

No. Part Description

1 95-940.............. Strap, battery

2 94-012.............. Cable, ground 10"

3 94-013.............. Cable, battery positive red, 127
4 [{1}; CER—— Battery, 12v sealed

5 26-404 .............. Tray, battery

6 95-943 ;..o Pad (cut to size)



ELECTRICAL COMPONENTS (CHIEF)

(Aluo 1002) €

Vi




INDIAN PARTS CATALOG

No. Part Description

1 94-015.............. Switch & Key

2 96-989 .............. Rivit, 1/8"x 1/4”

3 96-620............... Mount, Zip Tie

4 94-130.............. Patch Cable

5 94-076.........c... Harness Controller
6 95071 ssennm Harness, Main Wiring
7 94-080............... Spark Plug Wires

8 94-034 .............. Regulator/Rectifier
9 96-857 ....coovvvve. Nut, K-lock 1/4"-20
10 04-150 .....cc0i000 Trigger Plate

11 96-879............... SHCS, 1/4™-20x1%"
12 96-894 ............. Washer, Flat, 1/4”
13 95-380 .............. Coil Support

14 94-020.............. Module, Ignition

15 95-379 .............. Coil

16 96-901 .............. Washer, Flat, #10
17 96-854 .............. Nut, Hex, 10-32

18 95-376 .....coneee. Coil, Cover

19 96-933.............. Washer, Flat, 1/8”
20 96-838.............. SHCS, 10-32 x 3/8”
21

96-813 .....cco00 Bolt, 1/4-20 x 1/2°

ELECTRICAL COMPONENTS (CHIEF)



ELECTRICAL COMPONENTS (2001 SCOUT/SPIRIT)

N
5
&

Updated switch used on ‘02 models.

Must purchase 4, 6 & 12.

00020-A




INDIAN PARTS CATALOG

No. Part Description

1 94-023.............. Harness, auxilary wiring

2 94-195.............. 4-way ground

3 94-076 .............. Harness controller

4 94-256............... Harness, ignition switch adaptor
5 94-031 .............. Harness, main

6 94-072 .............. Harness, ignition switch

7 96-989..............Rivet, 1/8”"x 1/4”

8 96-620.............. Mount, zip tie

9 97-099.............. Bolt, hex, 1/4"-20 x 114"
10 96-916 .............. Washer, flat, 1/4” A.N.

1 94-032.............. Module, ignition

12 94-255 .............. Switch, ignition

13 94-150.............. Trigger plate

14 96-906 .............. Washer, star, 1/4”

15 94-034.............. Regulator/rectifier

16 96-857 .............. Nut, 1/4-20 hex

17 94-066............... Horn

18 96-927 .............. Washer, flat, 1/4", chrome
19 96-806.............. BHSCS, 1/4™-20 x 3/4", chrome
20 94-078............... Harness, horn

21 94-085.............. Plug wire set, black

22 96-854.............. Nut, hex, #10

23 96-901 .............. Washer, lock, #10

24 1 L Coil, ignition

25 99-123............ TXIndianRiders.com

ELECTRICAL COMPONENTS (2001 SCOUT/SPIRIT)



WIRING
SCHEMATIC

SECTION 21



WIRING SCHEMATIC

NYOH
S
= NIy —
| >3 .,
HOSNTS WY | (ATNO 47UHD)
B L — f—
= ) y . WINOd XY
WY LT R T | | . | R e S
il
i _ TIAAOW NOI i
L Rl ,
A |
INOHA LATT
A
|
W B |
e | !
LHOIIYL ,
LHOITaVAH
] i ; A
2= b g reod e | 3
: L e em | - ! A i
2 ENMo , . | _,_, \&Q:S?_:
08 e | \
" J i — MOLYIIANT S, =
ANV S WYY HIMO XNV ,_
|
_— ~ ,_,_
_ i ] N
- — _ w U LHOIM
=
[y
N !
! —
LN
— - St I
L] e &
HILIMS NOLLINOT soums awve [ L _Jh
proedd - |
g ! .j
~ A¥iLLvd - ¥ -l DI HOLIAS HALHV IS | )
.
L] 1vH I
HOLIMS TIN |
o ﬁ e
] | HOLIMS IS THOM
| £ L 4
\_ i _ HOLYINDAY 10V 1T0A
[ HOTVRNLL v bt g i
/ /r\ - % 1 = ]
- a8 TOUINGD LHONY | e
—T
_ - T ey o

(IONTTOS ¥ALHVIS






